< THET
YUCHAI HEAVY INDUSTRY

YC60-9 Vi s 12 HEH .

i

SPARE PARTS BOOK FOR YC60-9
HYDRAULIC EXCAVATOR

SRR THRA

GUANGXI YUCHAI HEAVY INDUSTRY CO.LTD.

£E: SJO09/E60F51-2018. & ANLE E60F51



H&I CINDEXI)

E60F51. 01 JERA SR CHASSIS  ASSEMBLY 1
E60F51. 02 [ & SLEWING PLATFORM 5
E60F01. 03 i DOZER UNIT

E60F51. 04. 1 L BOOM 11
E60F01. 04. 2 SLFF ARM 15
E60F01. 04. 3 B s) BUCKET 19
E50AF51. 05. 1 S R G HYDRAULIC SYSTEM FOR PLATFORM 1 21
E50AF51. 05. 2 PSR R GE2 HYDRAULIC SYSTEM FOR PLATFORM 2 27
E50AF51. 05. 3 FEWE R SE3 HYDRAULIC SYSTEM FOR PLATFORM 3 29
853K01. 05. 1 W A HYDRAULIC OIL TANK 33
E60F01. 75 TEREBERS HYDRAULIC SYSTEM FOR CHASSIS 35
E50AF51.85.1 G S4&HI L R 451 HYDRAULIC SYSTEM FOR PILOT PART 1 39
E50AF51.85.2  JeF¥HI s R 42 HYDRAULIC SYSTEM FOR PILOT PART 2 41
E50AF51.85.3 o3&l &R 43 HYDRAULIC SYSTEM FOR PILOT PART 3 45
839A01. 95 TAERERE RS HYDRAULIC SYSTEM FOR WORKING EQUIPMENT 51
E50AF51. 65 B 2B B R ¢ HYDRAULIC SYSTEM FOR ATTACHMENT EQUIPMEN 55
E60F51. 06 BN CONTROL ~MECHANTISM 61
E60F01. 08 T ARG AIR CONDITIONING SYSTEM ASSEMBLY 67
839A01. 10. 1 RISy OVERLAY ASSEMBLY 1 71
839B01. 10. 1 B AT Bk OVERLAY ASSEMBLY 1 75
E60F01. 10. 1 B A B OVERLAY ASSEMBLY 1 79
850. 11 [ A LA SLEWING MACHINE 81
839B01. 12. 1 ARG COOLING SYSTEM 83
839B01. 12. 2 ARG AIR INLET SYSTEM 87
839B01. 12. 3 MR RS THROTTLE CONTROL SYSTEM 89
839B01. 12. 4 HARS EXHAUST = SYSTEM 91
E60F01. 12. 5 SN FUEL  SYSTEM 93
839B01. 12. 6 il RS POWER OUTPUT ~ SYSTEM 99
E60F01. 12. 7 BERS SUSPENSION ~ SYSTEM 101
839B01. 12. 8 RENPLAAL ENGINE SPARE PART 103
E60FO01. 12. 9 TP EGEN RS ATR-CONDITIONED COMPRESSOR SYSTEM 105
E60F51. 13. 1 FE AR ELECTRICAL ASSEMBLY FOR PLATFORM 107
839B01. 13. 3 RN HL S 22 R ELECTRICAL ASSEMBLY FOR ENGINE 113
E60FO01. 13. 4 L2 S BATTERY ~ASSEMBLY 115
E60F51. 13. 5 a2 R ELECTRICAL ASSEMBLY FOR CAB 117
E60F51. 13. 6 EROAR A 2 K ELECTRICAL ASSEMBLY FOR CONTROL BOX 123
E60F51. 13. 7 BT IR e SR ELECTRICAL ASSEMBLY FOR BOOMLAMP 125
R60FO01. 13. 8 THAR L2 ke R ELECTRICAL ASSEMBLY FOR TANK 127
E60F51. 13. 12  $:2kE ELECTRICAL SYSTEM WIRING DIAGRAM 129
E60A3. 28. 1 =1 U CAB 130
853K. 28. 2 | CAB  DOOR 134
853K. 28. 3 U ATINC AR CAB  MOVEING WINDOW COMPONENT 138
853K. 28. 4 Tl 4 CAB  OVERTURN WINDOW COMPONENT 140
EBOA3. 28. 5 P A Ak INNER PLATE SUBASSEMBLY 142



E60F51.13.1 4 A %3 M B ELECTRICAL ASSEMBLY FOR PLATFORM

e #HE FHES 2R Az #E
NO. | Quantuty Part No. Description Specification Remark
41 1 |T0404-011001 4k i AR
Start relay unit
42 5 T0416-060001 g1 XJR-7
Cable clip
43 4 T0416-060002 g1 XJR-10
Cable clip
44 7 T0416-060004 41 XJR-19
Cable clip
45 3 T0416-060008 LA 3.6X150
Cable clip

111




BRI (INDEXII)

853K. 28. 3 Bl A CAB  MOVEING WINDOW COMPONENT 138
853K. 28. 4 H e CAB  OVERTURN WINDOW COMPONENT 140
E60A3. 28. 5 DA A A % INNER PLATE SUBASSEMBLY 142



E60F51. 01 JE# Sk CHASSIS ASSEMBLY

Fe && FHES B i e B/

NO. | Quantity Part No. Description Specification Remark

1 24 [0206-001400035-94  |/Nf kg M14 X35 GB/T5783 12.9 ik
Bolt

2 2 850-0100001 K%
Driving wheel

3 1 E60A5-0101000 TR R
Chassis assembly

4 2 E60A3-0106001 ik #itk
Motor shield

5 22 [0404-010-05 P 10 GB/T97. 1 ZnNi
Washer

7 22 [0206-001000020-84 | NfkiEH M10X 20 GB/T5783 10.9 Ew
Bolt

8 24 [0206-001400040-94  |/NfkigH: M14X40 GB/T5783 12.9 ikw®
Bolt

9 1 T0814-020001 g
Rubber mat

10 1 E60A3-0107001 B JRAR
Cover plate

11 4 0404-012-05 S 12 GB/T97. 1 ZnNi
Washer

12 4 0401-012-05 LS 12 GB/T93 ZnNi
Spring washer

13 4 0206-001200030-84  [/N i ki ke M12X30 GB/T5783 10.9 ik
Bolt

14 1 0211-001600020-65 | /N FAi% 24 THIHRAR M16X20 GB/T 5789 8.8 ZnNi
Bolt

15 12 [853-0113000 SCHEE R
Idler assembly

16 24 [0206-001800055-84  |/NfkiEH M18 X 55 GB/T5783 10.9 ikw®
Bolt

17 24 10401-018-05 P 18 GB/T93 ZnNi
Spring washer

18 1 853K-0109000A LML SHER DS
Metal ring

19 1 839A-0100007A LA
Splint

20 2 839A-0100006 BT

Cover plate




Ka&H CHASSIS ASSEMBLY

£60F51.01

32033, 34

35

32135 34




E60F51. 01 JEft S % CHASSIS ASSEMBLY

Fe &E FHES B i s /L
NO. | Quantity Part No. Description Specification Remark
21 2 850-0102200 g % R B R R
Tension spring assembly
22 2 8500102300 K B LA S
Tension cylinder assembly
23 2 850-0102400 P R
Check valve assembly
24 2 0701-101-03 Fe Sk AR AR M10X 1 JB/T7940. 2 Zn.D
Grease cup
25 2 853-0102100 SAEEYSY"
Track idler assembly
26 8 0206-001200065-84 [N Jki#e M12X 65 GB/T5783 10.9 Ew
Bolt
27 12 |0404-014-05 13 14 GB/T97. 1 ZnNi
Washer
28 12 [0401-014-05 S B 14 GB/T93 ZnNi
Spring washer
29 12 [0206-001400040-65  [/SA1kIZHe M14X 40 GB/T5783 8.8 ZnNi
Bolt
30 2 853K-2000009 A 97 AR k% (BEMNE
Right fence plate e ey
31 2 853K-2000008 e AR WA (MEMNE
Leftt fence plate Sﬁzxngaﬁzigonmg
32 2 850-2001000 ki 400X 135X 39 N
Steel eramler Standardonfigra
33 2 850-2002000 B 550X 135X 39 by
Steel crawler Optional
34 2 850-2101000 IR e 400X 73X 74 b
Rubber crawler Optional
35 | 78 8502000010 gtk B2 (R 256400
Rubber board R
36 4 0403-010-05 KEJE 10 GB/T 96.1 ZnNi
Washer
37 8 0414-012-05 T R AR 12 GB/T 7244 ZnNi

Spring washer




Ka&H CHASSIS ASSEMBLY

£60F51.01

32033, 34

35

32135 34




E60F51.02 [B]3&& SLEWING PLATFORM

Jrg| TAFE S E4 R Fis £VE
NO. |Quantuty Part No. Description Specification Remark
1 1 E60A5-0201100 e 1) Sk
Steering Head
2 3 T0804-020004 (AT
Spacer
3 4 850D-0205001 DIEEE]
Dustproof Loop
4 1 850D-0200002 k%
Bush
5 1 T0804-022004 el
Washer
6 2 852A-0203000A A A
Shaft Pin
7 16 0404-010-05 ST 10 GB/T 97.1 ZnNi
Washer
8 16 0401-010-05 if 3 T ] 10 GB/T 93 ZnNi
Spring Washer
9 10 0206-001000025-65  |/~HkIgAE M10X25 GB/T 5783 8.8 ZnNi
Blot
10 1 853K-0200040A Eifipay
Bracket
11 4 0206-001000045-65  |/~HkIgAE M10X45 GB/T 5783 8.8 ZnNi
Blot
12 1 853K-0200050 KT
Handrail
13 1 E60A5-0202000 &
Platform
14 1 838A-0200006 1
Locking board
15 1 870-0200012 ik
Rubber Mat
16 1 870P-0200012 TR
Cover Board
17 27 0211-001000025-65  |/NAIVA TR M10X25 GB/T 5789 8.8 ZnNi
Bolt
18 27 0403-010-05 KH P 10 GB/T 96.1 ZnNi
Big washer
19 1 E50A2-0200001 Ao HiT AR
Right—front cover
20 1 E50A2-0200002 A e B EAR

Right-rear cover




£60F01.02 B&Fa SLEWING  PLATFORM

© v M MmN

ARAAA
< OO0

. Roor~




E60F51.02 [B]3&& SLEWING PLATFORM

Frig| HoR TR % Fx Firs £VE
NO. |Quantuty Part No. Description Specification Remark
21 1 839B-0200003 rhBf R
Middle cover
22 2 860K-0200004 I
Rubber hat
23 3 0204-001600090-84 |/ F1kIZ ke M16X90 GB/T 5782 10.9 A%
Bolt
24 3 T0804-022014 HJE]
Washer
25 1 839B-0200005 SR N
Counter weight
26 4 T0804-01003 (A
Washer
27 2 E50A2-0200030 i T
Pin shaft
28 1 E50A2-0200003 /v Ja AR
Left—rear cover
29 1 E50A2-0200004 e Hi AR
Left—front cover
30 1 853K-0200008A SR
Sponge board
31 2 820-0206000 BIEE M 1
Injection pipe I
32 1 820-0207000 BRI A 1T
Injection pipe II
33 1 826-0216000 B B
Injection pipe
34 6 0701-101-03 IR WA RPN MI0X1 JB/T 7940. 1 Zn.D
Grease cup
35 1 850D-0200006 RS E=S
Blush
36 1 8010500039 PR
Spring Pin
37 1 838C-0205000A 1EBhasdLrE
Stop Pin
38 1 0114-001000020-63 | /F¥FiZ4T M10X20 GB/T 825 8.8 Zn.D
Ring Blot
39 2 0105-001000025-84 | A7 A [k S 84T M10X25 GB/T 70.1 10.9 A%




£60F01.02 B&Fa SLEWING  PLATFORM

© v M MmN

ARAAA
< OO0

. Roor~




E60F01. 03 #E1-3%H DOZER UNIT

FEl #HE FHES B s &
NO.| Quantity Part No. Description Specification Remark
1 4 T0804-01005 (AT
Spacer
2 4 860-0402009 B 1
Dust—proof seal [
3 2 0702-101-03 Fe Sk AR AR M10X 1 JB/T7940. 2 n.D
Grease cup
4 1 E60A3-0301100 i
Dozer blade
5 2 860-0300004 COERESS
bush
6 4 T0804-01008 (9
Spacer
7 2 853K-0303000 Bl
Shaft
8 4 860Q-0300002 He i
plate
9 8  |0401-012-05 S E B 12 GB/T93 ZnNi
Spring washer
10 8 0206-001200025-65 |7\ ff1 kg M12X 25 GB/T5783 8.8 ZnNi
Bolt
11 2 853K-0302000 BN
Shaft




£00F01.05 #4%E DOZER UNIT

10



E60F51.04.1 zhE BOOM

e #E EHES ZFR b #E
NO.| Quantity Part No. Description Specification Remark
1 4 |T0804-01006 (A9
Spacer
2 1 850-0407000A B R
Shaft
3 6  [T0804-01005 (CEAYy
Spacer
4 2 |0501-032028-05 TF 114 3.2X28 GB/T91 ZnNi
Cotter pin
5 2 |0314-140-45 VRN A1 T Aol i B M14 GB/T6178 8 7ZnNi
Nut
6 2 |0306-140-45 VIR F b R M14 GB/T6170 8 7ZnNi
Nut
7 1 839A-0400007 B4
Shaft pin
8 2 |0214-001400110-65 |/~ ff SLUZAT 5 FLUE K MI4X110 GB/T31. 1 8.8 ZnNi
Bolt
9 1 [839A-0400008 Bl
Shaft
10 1 |E60A3-0401100A RN
Boom body
11 1 E50A2-0400040 B i R
Shaft
12 2 T0802-020053 JER
Locked plate
13 4 10404-010-05 3 ] 10 GB/T97.1 ZnNi
Washer
14 4 0206-001000020-84 [\ kig#s: M10X 20 GB/T5783 10.9 km¥
Bolt
15 2 860-0424004 By 2 b
Dust—proof seal
16 2 850-0401002 CEESES
Copper bush
17 1 839A-0400030A ) R B A
Shaft
18 1 |o702-101-03 Sk AR MIOXT JB/T 7940.2 Zn.D
Grease cup
19 1 860-0400019A H gl
Washer
20 1 [860-0400021 HERE
Nut

11




£o0r51.04.1  #& BOOM

[
4\7
2

12



E60F51.04.1 zhE BOOM

Fe & FHES vy i #VE
NO.| Quantity Part No. Description Specification Remark
21 1 0501-080095-05 PAREE:E 8X95 GB/T 91 7nNi

Cotter pin

13




£o0r51.04.1  #& BOOM

[
4\7
2

14



E60F01.04.2 3}#F ARM

FFel & EFHES ZFR A% #iE
NO.| Quantity Part No. Description Specification Remark
1 8 T0804-01005 B
Spacer
2 6 860-0402009 BiicxpE 1
Dust-proof seal I
3 6 860Q-0402001 MWt E
Steel bush
4 1 E60A3-0404100 HEFAA
Connecting rod body
5 3 850-0402001 SHEIESESS
Middle bush
6 4 820-0401005 g
Dust—proof seal
7 4 T0804-01004 (9
Spacer
8 5 0701-101-03 JERGIE WARER!Y N M10X1 JB/T7940. 1 Zn.D
Grease cup
9 1 E60A3-0400001 %
Shaft
10 1 E60A3-0406001A FREH
Right linkage
11 2 E60A3-0404001 N ESS
Steel bush
12 2 0214-001000090-65  [/NFf SBEHF A FLIZ K ML0X90 GB/T 31.1 8.8 ZnNi
Bolt
13 1 E60A3-0405000A Fe R
Left linkage
14 2 0306-100-45 1IN ff iR M10 GB/T 6170 8 ZnNi
Nut
15 2 0314-100-45 LA S f FE R R B M0 GB/T 6178 8 ZnNi
Nut
16 2 0501-025024-05 TF 2.5X24 GB/T 91 ZnNi
Cotter pin
17 1 853K-0400004 CELdl
Shaft
18 4 0214-001400110-65 [/~ A SKUEAF 5 FLIZG A M14X110 GB/T 31.1 8.8 7ZnNi
Bolt
19 4 0306-140-45 IEiLVAY il 3N M14 GB/T 6170 8 7ZnNi
Nut
20 4 0314-140-45 LN R R RE M14 GB/T 6178 8 ZnNi
Nut

15




£00r01.04.2  +F ARM

16



E60F01.04.2 3}#F ARM

FFel & EFHES ZFR A% #iE
NO.| Quantity Part No. Description Specification Remark
21 6  |0501-032028-05 TF 3.2X28 GB/T91 ZnNi
Cotter pin
22 2 853K-0400002 4
Shaft
23 1 E60A3-0402100 S
Arm body
24 1 839A-0400006 %
Shaft
25 1 839A-0400007 4
Shaft
26 2 860-0424004 By 42 el
Dust—proof seal
27 2 850-0402002 CEESES
Copper bush
28 1 850-0402003A SHEESESI|

Middle bush

17




£00r01.04.2  +F ARM

18



E60F01.04.3 %73} BUCKET

FFel & EFHES ZFR A% #iE
NO.| Quantity Part No. Description Specification Remark
1 1 E60A3-0403100 RS
Bucket body
2 4 850-0403003 (HE=
Bush
3 6  |0303-120-45 VR A S A Bl M R M1Z GB/T 889. 1 8 ZnNi
Nut
4 1 820-0413004 YEDAR'N
Right cutter
5 6 [0206-001200040-84 |5 fakigke M12X40 GB/T5783 10.9 &%
Bolt
6 1 820-0413005 VAVAEN
Left cutter
7 5 [820-0415001 i
Rubber spacer
8 5 820-0413001 ES
Teeth sheath
9 5 820-0413002 SRR

Pin spacer

19




£60r01.04.5  #+ BUCKET

20



E50AF51.05.1 F&RERS1 HYDRAULIC SYSTEM FOR PLATFORM 1

e & ZHES R ik #iE
NO. | Quantuty Part No. Description Specification Remark

1 3 0604-003769353-30  |OTEAR I T 18] 37.69X3.53 NBR-90 IS0
0 seal ring

2 3 |889-0504700 B
flange assembly

3 12 10105-001000030-65 |7 BIATE SLIRET M10X30 GB/T70. 1 8.8 ZnNi
Bolt

4 16 10401-010-05 AR ] 10 GB/T93 ZnNi
Spring washer

5 1 T0202-040010A IR AR
Hose assembly

6 4 0416-010-00 Y G B 10 BS/A10.7X16X1.5 1S0
Combinatory washer

7 4 (8200500004 E SE
Plug

8 3 835-0500021A GiglJsyNES-SS
test pressure joint

9 3 830E-0500007 W AMREHE He Sk
Internal and outside tread joint

10 2 [10201-020045 IR AR
Hose assembly

11 2 0206-001200030-84  |/~HkIgAE M12X30 GB/T5783 10.9 A
Bolt

12 1 (83940503000 AR
0il pump

13 1 T0201-020048 IR AR
Hose assembly

14 1 0602-004620355-30  |OTEAR I T 18] 46.2X3.55 GB/T3452. 1 NBR-90
0 seal ring

15 1 839B-0500100A TR N K
Oil-intake steel pipe

16 11 {0401-012-05 P 12 GB/T93 ZnNi
Spring washer

17 4 0206-001200035-65  |/~HkIgAE M12X 35 GB/T5783 8.8 ZnNi
Bolt

18 4 1003-048-00 W4
Hoop

19 1 889-0500004 i e
Cloth inserted hose

20 1 839B-0500200B A R

Steel pipe assembly

21




FO0AFST.05.1 FeiER%1 HYDRAULIC SYSTEM FOR PLATFORM 1

22



E50AF51.05.1 F&RERS1 HYDRAULIC SYSTEM FOR PLATFORM 1

e & FHES R ik #iE

NO. | Quantuty Part No. Description Specification Remark

21 4 0306-080-45 1S IR B M8 GB/T6170 8 ZnNi
Nut

22 2 0401-008-05 P 8 GB/T93 ZnNi
Spring washer

23 2 0404-008-05 P E 8 GB/T97. 1 ZnNi
Washer

24 1 1853D-0500002 BN
Pipe clamp

25 1 870B-0500001 W I
Cloth inserted hose

26 10 0206-001000030-65  |/NFAISkiRk: M10X30 GB/T 5783 8.8 ZnNi
Bolt

27 1 839B-0500300A AT I R R
Steel pipe assembly

28 1 0602-005800355-30  |OTEAR I T 1] 58X 3. 55 GB/T3452. 1 NBR-90
0 seal ring

29 3 0404-012-05 P E 12 GB/T 97.1 ZnNi
Washer

30 4 0306-060-45 1S IR B M6 GB/T 6170 8 ZnNi
Nut

31 1 0403-010-05 plc! 10 GB/T 96.1 ZnNi
Washer

32 3 0206-001200030-65  |/~HSkIgAE M12X30 GB/T 5783 8.8 ZnNi
Bolt

33 4 [839B-0500010 Lk
steel hook

34 2 0105-001000016-65 | /NF A SLIRAT M10X16 GB/T 70.1 8.8 ZnNi
Bolt

35 1 T0202-020015 IR AR
Hose assembly

36 1 1839A-0501000 TS 22 4 19
Multi-change valve

37 2 0204-001000080-84  |/~NHkIgAE M10X80 GB/T 5782 10.9 k%
Bolt

38 2 0604-001780240-30  |OTEAR I T 18] 17.8X2. 4 NBR-90 IS0
0 seal ring

39 1 850-0500002 Bk
Bolt joint

40 1 820-0500034 Bk
Bolt joint

23




FO0AFST.05.1 FeiER%1 HYDRAULIC SYSTEM FOR PLATFORM 1

24



E50AF51.05.1 F&RERS1 HYDRAULIC SYSTEM FOR PLATFORM 1

e & FHES R ik #iE
NO. | Quantuty Part No. Description Specification Remark
41 2 830E-0500003 Bk
Square joint
42 1 839A-0501300 T Hs 1
Back pressure valve
43 1 838B-0529000 AL R90° TSRk
tunable Square joint
44 1 835-0500039 Bk
Bolt joint
45 1 T0101-010009 Bk
Bolt joint
46 1 0604-002870350-30  |OTEAR I T 18] 28.7X3.5 NBR-90 IS0
0 seal ring
47 4 0206-001200035-84  |/~HkIgAE M12X35 GB/T 5783 10.9 k%
Bolt
48 1 E60A3-0500010 2 B IR SR
valve stents
49 1 820-9500001 E SE
Plug
50 1 0416-027-00 27 BS/A27.7X36X2 IS0
Combinatory washer
ol 2 0306-100-45 1S F IR M10 GB/T 6170 8 ZnNi
Nut
02 2 0404-010-05 P E 10 GB/T97. 1 ZnNi
Washer

25




FO0AFST.05.1 FeiER%1 HYDRAULIC SYSTEM FOR PLATFORM 1

26



ES0AF51.05.2 SEE W EZR 2 HYDRAULIC SYSTEM FOR PLATFORM 2

F5 | BE FHES 4 i s &Y

NO. | Quantuty Part No. Description Specification Remark

1 6 0604-001780240-30 OTE e 5 41 Pl 17.8X 2.4 NBR-90 ISO
0 seal ring

9 3 820-0500034 Bk
Bolt joint

3 3 850-0500002 Bk
Bolt joint

4 2 0211-000800016-65 VAViRF Ry M8 X 16 GB/T 5789 8.8 ZnNi
Bolt

5 ) E50A2-0500300 A ra gk,
Hose assembly

6 1 852A-0521000 A ra gk,
Hose assembly

7 1 853D-0539000 A pa
Hose assembly

8 1 E50A2-0500200 WA ra gk,
Hose assembly

9 2 0204-000800080-65 VAV (BN M8X 80 GB/T 5782 8.8 ZnNi
Bolt

10 2 0401-008-05 R ] 8 GB/T93 ZnNi
Spring washer

11 1 839A-0500001A 52 AR
Pipe clamp

12 2 830E-0500059 (e
Pipe clamp

13 2 0404-008-05 S 8 GB/T97. 1 ZnNi
Washer

14 2 0306-080-45 1S A g RS M8 GB/T6170 8 ZnNi
Nut

15 1 E50A2-0500001 PR

guard plate

27




£O0AFS1.00.2 FaHEA4? HYDRAULIC SYSTEM FOR PLATFORM 2

28



E50AF51.05.3 ‘F 8 E R 43 HYDRAULIC SYSTEM FOR PLATFORM 3

Fg & FHES % R kg #i
NO. |Quantuty Part No. Description Specification Remark
1 4 0303-100-45 VR 7S A A R R M10 GB/T 889.1 8 ZnNi
Nut
2 1 853-0515000 R Rk
Hose assembly
3 6 0604-001780240-30 0T i % 3 ] 17.8X2.4 NBR-90 ISO
0 seal ring
4 1 838A-0513000 R MRk
Hose assembly
5 3 820-0500034 Bk
Bolt joint
6 1 818B-0562000 R MRk
Hose assembly
7 1 835-0500039 Bk
Bolt joint
8 7 830E-0500003 IERE D
Square joint
9 1 852A-0525000 & =T 87
Hose assembly
10 1 839A-0500006 Bk
Bolt joint
11 ) 850-0500002 Bk
Bolt joint
12 1 850-0500012 Bk
Bolt joint
13 4 0404-010-05 S B 10 GB/T 97.1 ZnNi
Washer
14 3 853-0500017 Bk
Bolt joint
15 5 0604-001380240-30  |0Jp 45 i 41 1] 13.8X2. 4 NBR-90 IS0
0 seal ring
16 1 E50A2-0500400 R4 MRk,
Hose assembly
17 1 850-0556000 [EEzREYIN
Slewing motor
18 3 0206-001600045-94 |4 Sk izfe M16X 45 GB/T 5783 12.9 A%
Bolt
19 1 853K-0511800 R Bk,
Hose assembly
20 1 850-0534000 R Bk

Hose assembly

29




Fo0AFDT.00.8 FerEx%S HYDRAULIC SYSTEM FOR PLATFORM 3

30



E50AF51.05.3 ‘F 8 E R 43 HYDRAULIC SYSTEM FOR PLATFORM 3

Fg| #E ZHES % K P #iE
NO. |Quantuty Part No. Description Specification Remark
21 4 850-0500005 Bk
Bolt joint
29 4 0206-001000035-84 |4 Sk izfe: M10X 35 GB/T 5783 10.9 A%
Bolt
23 ) 820-0500041 Bk
Bolt joint
o0 | 1 [850-0504000 g [
Central slewing joint
25 3 818B-0500063 90° sk
Square joint
2 1 853D-0500017 —amiesk
Tee joint
27 1 838E-0504000 R MRk
Hose assembly
28 1 0416-027-00 IH A L 27 BS/A27.7X36X2 IS
Combinatory washer
29 1 839A-0500008 Bk
Bolt joint
30 1 839A-0501200A i s i

Back pressure valve

31




Fo0AFDT.00.8 FerEx%S HYDRAULIC SYSTEM FOR PLATFORM 3

32



853K01. 05. 1 ¥ FyW#H HYDRAULIC OIL TANK

FE| #E FHES % S M %k
NO. |Quantuty Part No. Description Specification Remark

1 9 0206-000800025-65 NS Sk A M8 X 25 GB/T5783 8.8 ZnNi
Bolt

2 9 0401-008-05 A e 8 GB/T93 ZnNi
Spring Washer

3 9 0404-008-05 P 8 GB/T97. 1 ZnNi
Washer

4 1 853K-0505001A BB, ks
Flange cover

5 2 0604-016000300-30 [0 4% i 25 4 Pl 160X 3 NBR-90 1SO
0 seal ring

6 1 853D-0503200 [F]E G2 AL
Oil-return filter assembly

7 1 860-0513001 ¥ s
Rubber mat

8 1 860A—-0513500 WAL
Liquidometer assembly

9 6 0206-000400016-65 |7~ £ Sk i2fse M4X 16 GB/T5783 8.8 ZnNi
Bolt

10 6 0401-004-05 N B 4 GB/T93 ZnNi
Spring Washer

11 1 853K-0505300 i s 3 TR A
Air cleaner

12 1 853K-0505200 EE R R
Flange cover

13 1 8601.—0505200 W Y 1 L
Oil-intake filter assembly

14 1 853K-0505400 MHETELIN
Hydraulic oil tank body

15 1 0416-033-00 IR SR 33 BS/A 33.7X42X2 IS0
Combinatory washer

16 1 801-0521003 Miif=a

Bolt stifled

33




#Ew#  HYDRAULIC OIL TANK

803K01.05.1

©

o
V= m@ )

7 A

@

34




E60F01.75 {TEEBEWE £ % HYDRAULIC SYSTEM FOR CHASSIS

Fe| $E&E FHES % i R E- iR
NO. |Quantuty Part No. Description Specification Remark
1 1 855-7501000 T R R
Dozer cylinder assembly
2 2 0416-022-00 A% 22 BS/A22.7X30X2 IS0
Combinatory washer
3 2 820-0500023 IR DS
Bolt joint
4 2 839A-7500100 JBAE Rk
Hose assembly
5 4 850-7500001 BRI
Rubber sleeve
6 2 820-0500041 HEEk
Bolt joint
7 2 0604-001380240-30 O RS I 2% 4t P 13.8X2. 4 NBR-90 150
0 rubber seal ring
8 8 0604-001780240-30 OTEAG IR 3 d:t Pl 17.8X2. 4 NBR-90 IS0
0 rubber seal ring
9 4 850-7500003 A%k
Bolt joint
10 2 828-0513000 JBEE Rk
Hose assembly
11 2 850-7504000 JE A K
Hose assembly
12 1 820-7500007 Ik
Tee joint
13 1 853K-7500001 Bk
Bolt joint
14 1 870-7500003 SRS
Tee joint
15 2 835-8508000B JRE4E
Hose assembly
16 2 801P-0532000 JBEE R
Hose assembly
17 2 850-7500002 Bk
Bolt joint
18 2 820-7500012 Bk
Bolt joint
19 4 0604-001080240-30 OFU MG 25 4 Pl 10.8X2. 4 NBR-90 150
0 rubber seal ring
20 4 850-0500005 Ak
Bolt joint

35




£o0rF01. /70 frekBaEA% HYDRAULIC SYSTEM FOR CHASSIS

36



S| #E ZHES EA i A #%VE
NO. [Quantuty Part No. Description Specification Remark
21 2 850-7508000 AT IR &
Traveling motor
22 8 820-7500006 BKE

Rubber sleeve

37




£o0rF01. /70 frekBaEA% HYDRAULIC SYSTEM FOR CHASSIS

38



ES0AF51.85.1 2t S8 4% B £ 451 HYDRAULIC SYSTEM FOR PILOT PART 1

Fe| $E&E FHES % i R E- iR
NO. |Quantuty Part No. Description Specification Remark
1 15 0604-001080240-30 OFAG i st 10.8X2.4 NBR-90 150
0 seal ring
2 16 860A-8500003 Bk
Bolt joint
3 10 810M-0500002 IERESS
Square joint
4 4 870-8500003 =k
Tee joint
5 2 810A-0524000 B R
Hose assembly
6 1 850-8536000 JKEE R
Hose assembly
7 2 895-8500001 P IR ST E 3k
Internal tread joint
8 2 T0309-010003 1"
Shuttle valve
9 1 810-0508000 [l g=9595
Hose assembly
10 1 810M-0500003 B3k
Square joint
11 2 855-7500002 Bk
Bolt joint
12 1 850-8502000 Ik
Tee joint

39




HYDRAULIC SYSTEM FOR PILOT PART 1

FO0AFDT.80.T ArEhAER4

AW/ "mfﬂ. ﬁ/uivvv
IR NN X Y
: .\w'u“/'\’wv—ifm\wmll.%%?ug
gt~ & (o \O 7
L

A \o 7
BXA
b . éw!.._:n_d\.i VI ﬁ A

s =
N & K

v O 020 g ~~ B
Lol L al —~ 7aYav
< X\ @ gﬁﬁ.\lw

%) ,0,\ \,/yi1 “‘ ‘ J"‘w’m\mﬂu‘m '

- s
X JE 5°);5) (D U

DNV ) - \
J ) o ,\ﬂ/@ B)MU—\‘ e =V & \,.DI aly ’ om\ﬂ
VN SOCR 'r ; Wk
10 ;W'&“/’KQI Aul_? M\m;— oI '
$h ] g N~ ovdl
SOy ﬁ'...—!'l'yf.li Pia P e
VNN 22— P =AY ‘ynvvv@“&“% PRI, @EW
D1 8G &55  PUF Y TR
- 7 '

W\

40



E50AF51.85.2 2% 53534 = & 452 HYDRAULIC SYSTEM FOR PILOT PART 2

Fe| $E&E FHES % i R E- iR
NO. |Quantuty Part No. Description Specification Remark
1 1 T0301-000001 A 56T
Right pilot valve
2 13 0604-001080240-30 OTE A e % 4+ Pl 10.8X2.4 NBR-90 TS0
0 seal ring
3 9 860A-8500003 Bk
Bolt joint
4 2 T0101-02000 SUR/SAWERS SN
Bolt joint
5 4 855-7500002 Hk
Bolt joint
6 2 858-6509000 JBEE A
Hose assembly
7 1 855-8533000 JBE Rk
Hose assembly
8 1 810M-0500003 H Ak
Square joint
9 2 889-8505100 JRAE S
Hose assembly
10 12 0404-006-05 Rl 6 GB/T 97.1 ZnNi
Washer
11 10 0401-006-05 LR P 6 GB/T93 ZnNi
Spring washer
12 14 0206-000600025-65 INF Sk A M6 X 25 GB/T5783 8.8 7ZnNi
Bolt
13 1 838B-8508000 Je 5 MR
Hose assembly
14 1 E60A3-8505000 e+ S i
Bulldoze pilot valve
15 4 0416-014-00 21 G 14 BS/A 14.7X21X1.5 IS0
Combinatory washer
16 2 820-8500003 IERCSS
Bolt joint
17 1 T0101-010010 Bk
Bolt joint
18 4 810M-0500002 IERESS
Square joint
19 2 860A-8521000 JehE ok
Hose assembly
20 1 870-7509000 e b

Hose assembly

41




FO0AFDT.80.2 %*BHEEA%, HYDRAULIC SYSTEM FOR PILOT PART 2

. 14
8
1 11 - 18 2
10 5 o1
10 24 .
23
2 ARVE
17
18
3 19
4 1 20
5
6
22
8 @
19 7 6 - 37
3 10 12
27 11
10
38 2
3
9
5
4 28
29
30
31
12 3 g
1
; 3
9
8 36
35 2318 22
34

42



E50AF51.85.2 2% 53534 = & 452 HYDRAULIC SYSTEM FOR PILOT PART 2

Fe| $E&E FHES % i R E- iR
NO. |Quantuty Part No. Description Specification Remark
21 1 820-8500004 IERCSS
Bolt joint
22 5 850-8502000 =ik
Tee joint
23 2 818B-0500062 —im¥k
Tee joint
24 1 T0201-020016 JBE 55 Rk
Hose assembly
25 1 T0201-020017 i i i
Hose assembly
26 1 860A-8535300 JKEE R
Hose assembly
27 1 T0301-000001 Vasl vhsd
Left pilot valve
28 1 820-8539000 JBEE i
Hose assembly
29 1 860J-8508600 [l g=9595
Hose assembly
30 1 853D-8516000 JBEE Rk
Hose assembly
31 1 820-8533000 [l g=9595
Hose assembly
32 2 0206-000600016-65 VayiibS: vis M6X 16 GB/T 5783 8.8 7ZnNi
Bolt
33 1 839A-8500200A 175 S 1w
Walking pilot valve
34 4 0401-008-05 S Bl 8 GB/T93 ZnNi
Spring washer
35 4 0404-008-05 V-2 8 GB/T97. 1 ZnNi
Washer
36 4 0206-000800025-65 Vayiiby: vis M8 X 25 GB/T5783 8.8 ZnNi
Bolt
37 2 870E-8500004 Bk
Bolt joint
38 2 816-8500041 R
Hose assembly
39 2 839A-8500010 EEIRES
Seal Pipe clamp
40 1 E50A2-8500001 AR
base plate

43




FO0AFDT.80.2 %*BHEEA%, HYDRAULIC SYSTEM FOR PILOT PART 2

. 14
8
1 11 - 18 2
10 5 o1
10 24 .
23
2 ARVE
17
18
3 19
4 1 20
5
6
22
8 @
19 7 6 - 37
3 10 12
27 11
10
38 2
3
9
5
4 28
29
30
31
12 3 g
1
; 3
9
8 36
35 2318 22
34

44



E50AF51.85.3 55 S HW & £ 453 HYDRAULIC SYSTEM FOR PILOT PART 3

Fe| & FHES % i i &
NO. [Quantuty Part No. Description Specification Remark
1 2 0604-001080240-30 OTEAR IR s 4 el 10. 8% 2.4 NBR-90 ISO
0 seal ring
2 1 855-7500002 IEE DS
Bolt joint
3 1 885-8500001 R EERiE S
Internal tread joint
4 1 820-0500004 3
Plug
5 1 0416-010-00 A% B
Combinatory washer
6 1 853-8500004A ISk
Pressure joint
7 1 839-8524000 JBE i K
Hose assembly
8 1 801-0500009 IENEE SIS
Square joint
9 1 885-8509000 JREE S B
Hose assembly
10 1 850C-8500001 IEREESS
Square joint
11 1 889-8501600 JB A K
Hose assembly
12 1 810B-0521000 /=959
Hose assembly
13 4 820-8500004 Bk
Bolt joint
14 5 0416-014-00 YL B 14 BS/A 14.7X21X1.5 IS0
Combinatory washer
15 1 860L-8504000A St
0il source
16 6 0416-018-00 2 5 o 18 BS/A 18.7X27X2 1S0
Combinatory washer
17 6 820-0500003 Ak
Bolt joint
18 1 885-8524000 R B
Hose assembly
19 6 0206-000800020-65 Vavi BN Yis M8X 20 GB/T 5783 8.8 7ZnNi
Bolt
20 6 0401-008-05 FSE I 8 GB/T93 ZnNi

Spring washer

45




FO0AFDT.80.0 Zw#HAKERLS HYDRAULIC SYSTEM FOR PILOT PART 3

oA
i

46



E50AF51.85.3 55 S HW & £ 453 HYDRAULIC SYSTEM FOR PILOT PART 3

Fe| & FHES % i i &
NO. [Quantuty Part No. Description Specification Remark
21 6 0404-008-05 T 8 GB/T97. 1 ZnNi
Washer
22 1 839A-8500001 I R SR
0il source stents
23 4 810M-0500003 H Ak
Square joint
24 1 892A-8518000 JBEE Sk
Hose assembly
25 1 820-8500013 A%k
Bolt joint
26 1 835-8557000 /=959
Hose assembly
27 1 850-8533000 JEE S B
Hose assembly
28 1 860J-8508200 JBE A R,
Hose assembly
29 1 892A-8519000 JREE S B
Hose assembly
30 2 860-8537000 [lh§=95957
Hose assembly
31 1 810M-0500002 Bk
Square joint
32 4 870-8500013 CIRNEREE: SIS
Square joint
33 1 895-8503800 JB i K
Hose assembly
34 1 853-7504000 095957
Hose assembly
35 1 839-8505000 JBEE K
Hose assembly
36 1 818B-0500016 Bk
Bolt joint
37 1 810-0500023 sk
Plug
38 1 E60A3-8500001 I 5 25 B
fixed plate
39 1 0416-027-00 5w B
Combinatory washer
40 1 820-9500001 0B e
Plug

47




FO0AFDT.80.0 Zw#HAKERLS HYDRAULIC SYSTEM FOR PILOT PART 3

oA
i

48



E50AF51.85.3 55 S HW & £ 453 HYDRAULIC SYSTEM FOR PILOT PART 3

Fe| & FHES % i i &
NO. [Quantuty Part No. Description Specification Remark
41 2 0404-006-05 TR 6 GB/T 97.1 ZnNi
Washer
42 1 830-8500001 3
Plug
43 2 0401-006-05 FSE I 6 GB/T93 ZnNi
Spring washer
44 7 839B-8500001 JEARNG L
Velcro cable tie
45 2 0604-001780240-30 OTEAZ e % 3 Pl 17.8X2.4 NBR-90 IS0
0 seal ring
46 2 860C—-0500005 2 FE
Plug
47 1 526-8517000 Jie G Bk
Hose assembly
48 2 0416-022-00 Y15 B B 22 BS/A 22.7X30X2 IS0
Combinatory washer
49 1 860J-8500006 Bk
Bolt joint
50 1 820-8544000 ey
Accumulator
51 2 0206-000600025-65 VAV PN oY M6 X 25 GB/T5783 8.8 ZnNi
Bolt
52 1 818V-7505000 /=959
Hose assembly
53 1 850-8502000 =ik
Tee joint
54 1 850D-8500002 CIRNERIEE: SIS

Square joint

49




FO0AFDT.80.0 Zw#HAKERLS HYDRAULIC SYSTEM FOR PILOT PART 3

oA
i

20



839A01.95 T/ER B &4 HYDRAULIC SYSTEM FOR WORKING EQUIPMENT

PS5 #BE ZHET B s #E
NO. | Quantuty Part No. Description Specification Remark

1 1 838A-9501000A (e N5y
Bucket cylinder

2 6 820-0500034 Hk
Bolt joint

3 6 0604-001780240-30 OTEAR B % L4 1) 17.8X2. 4 NBR-90 IS0
0 seal ring

4 2 820-9504000 JBEE Sk
Rubber pipe assembly

5 8 839A-9500001A e
pipe clame

6 20 0401-008-05 T E 8 GB/T93 ZnNi
Spring washer

7 16 |0404-008-05 ST 8 GB/T 97.1 ZnNi
Washer

8 16 0206-000800030-65 AP M8X30 GB/T 5783 8.8 ZnNi
Bolt

9 6 839A-9500002 [
Round bar

10 1 838A-9502000A SR IL S
Arm cylinder

11 2 83949505000 B 2L T AR K
Steel pipe assembly

12 2 801-0547000 JREE Sl B
Rubber pipe assembly

13 2 839A-9504000 WA
Rubber pipe assembly

14 2 818B-9519000 JRE4 R
Rubber pipe assembly

15 2 839A-9506000A B G I Y S B
Excessive liock

16 2 0306-080-45 IEithaviil 45 M8 GB/T 6170 8 ZnNi
Nut

17 1 0206-001200030-65 LY M12X 30 GB/T5783 8.8 ZnNi
Bolt

18 1 0401-012-05 Eibente] 12 GB/T 93 ZnNi
Washer

19 1 838A-9503200 PRy
prorective plate

20 4 0206-000800020-65 AN SRR M8 X 20 GB/T5783 8.8 ZnNi
Bolt

ol




839A01.95 IHEEREZZ HYDRAULIC SYSTEM FOR WORKING EQUIPMENT

o2



839A01.95 T/ER B &4 HYDRAULIC SYSTEM FOR WORKING EQUIPMENT

Fe| #& ZHEY Ey i\ i #iE
NO. | Quantuty Part No. Description Specification Remark
21 2 838A-9503001 EIR=2%
Pilot plate
22 1 838A-9503100A 2R T B
Boom cylinder
23 4 0403-008-03 S E GB/T 96. 1 ZnNi
Washer

23



839A01.95 IHEEREZZ HYDRAULIC SYSTEM FOR WORKING EQUIPMENT

o4



E50AF51.65M1 & 3% B K £ 4 HYDRAULIC SYSTEM FOR ATTACHMENT EQUIPMENT

Fe| $E&E EHEE % s A B

NO. |Quantuty Part No. Description Specification Remark

1 3 820-0500009 Bk
Bolt joint

2 3 0416-022-00 A g 22 BS/A22. 7X30%X2 IS0
Combinatory seal washer

3 3 830-0500004 (753
Screw plug

4 1 820-7500005 DB D
Square joint

5 1 818B-9526000 R4
Hose assembly

6 2 110201-020051 i sk
Hose assembly

7 2 818B-0500014 Ak
Bolt joint

8 1 835-6501200 R
link block

9 4 0206-001000020-65 NS kR M10X 20 GB/T 5783 8.8 7ZnNi
Bolt

10 4 10401-010-05 38 44 10 GB/T 93 ZnNi
Spring washer

1 4 10404-010-05 T 10 GB/T 97. 1 7nNi
Washer
steel pipe assembly

13 1 E50A2-6500010 B 0
steel pipe assembly

14 6 0206-000800060-65 VAViiPS Ve M8 X 60 GB/T 5783 8.8 ZnNi
Bolt

15 8 0401-008-05 B H 8 GB/T 93 7nNi
Spring washer

16 6 10404-008-05 P 8 GB/T 97. 1 70N
Washer

17 3 839A-9500001A PR
pipe clamp

18 3 E50A2-6500001 R
cushion blodk

19 1 E50A2-6500002 HHk
Bolt joint

20 2 830E-0500003 UL E S

Square joint

o)




FOOAFOT.0OMBEEREZE HYDRAULIC SYSTEM FOR ATTACHMENT EQUIPMENT

® 46 47

o6



E50AF51.65M B3 B E &4 HYDRAULIC SYSTEM FOR ATTACHMENT EQUIPMENT

Fe| $E&E EHEE % s A B
NO. |Quantuty Part No. Description Specification Remark
21 1 E50A2-6500020 Bk
pipe clamp
22 2 0105-000800016-65 WIS F R Sk UR4ET M8 X 16 GB/T 70. 1 8.8 7ZnNi
Bolt
23 1 835-0537000 RS A
Hose assembly
24 1 838A-0521000 i 3
Hose assembly
25 1 820-9500002 H#k 35
Bolt joint
26 1 0416-027-00 I A B T 27 BS/A27.7X36X2 1SO
Combinatory seal washer
27 2 0206-000600016-65 VAV v M6X 16 GB/T 5783 8.8 ZnNi
Bolt
28 2 0401-006-05 R L] 6 GB/T 93 ZnNi
Spring washer
29 L 110301-12000 B S S 1
Pedal valve
30 4 0416-014-00 2] B 2 R 14 BS/A14.7X21X1.5 IS0
Combinatory seal washer
31 3 820-8500003 Hk
Bolt joint
32 1 810M-0500002 IERIEE SN
Square joint
33 1 820-8500004 Tk
Bolt joint
34 1 838B-8508000 A% B iR
Hose assembly
35 1 860A-8535300 JRAE J
Hose assembly
36 1 850-8502000 ESUE SR
Tee joint
37 1 818B-0500062 ESLE SN
Tee joint
38 2 860A-8500003 Bk
Bolt joint
39 2 0604-001080240-30 OFEAG i Pl 10.8X 2.4 NBR-90 IS0
0 rubber seal ring
40 2 H Ak

810M-0500002

Square joint

o7




FOOAFOT.0OMBEEREZE HYDRAULIC SYSTEM FOR ATTACHMENT EQUIPMENT

® 46 47

o8



E50AF51.65M B3 B E &4 HYDRAULIC SYSTEM FOR ATTACHMENT EQUIPMENT

Fe| H& BB 4 % P Py
NO. |Quantuty Part No. Description Specification Remark
41 1 860A-8521000 I I

Hose assembly
42 2 0604-001780240-30 OJEAG I 2 dsf 1 17.8X2.4 NBR-90 IS0
0 rubber seal ring
43 1 850-0500002 Tk
Bolt joint
44 1 820-0500034 [EE DS
Bolt joint
45 1 870-8534000A RS A
Hose assembly
46 2 [830D-9500004 #
Underlay
47 2 830D-9501000 % )
Turring valve
48 1 830D-9500003 JEHR
Clamp plate
49 1 0306-080-45 LRIN HUREE M8 GB/T6170 8.8 ZnNi
Nut
50 1 830D-0611100 i
Footplate
o1 1 [8300-0611002 WEFT
Screw
52 1 E50A2-6500030 G L T AR R
steel pipe assembly
53 1 R R

612-6506000

Hose assembly

29




FOOAFOT.0OMBEEREZE HYDRAULIC SYSTEM FOR ATTACHMENT EQUIPMENT

® 46 47

60



E60F51. 06#:\H1#) CONTROL MECHANISM

s = FHES 4R e B

NO. | Quantuty Part No. Description Specification Remark

1 1 E60A3-0617000 JA R S5
Seat assembly

2 2 853K-0616103B 46
Upper box

3 1 853K-0612104B A THIAR
Right panel

4 24 0110-000500020-65 A SRR T M5X 20 GB/T 818 8.8 ZnNi
Screw

5 2 853K-0616102 Je T iR
Pilot cover

6 16 0401-005-05 WS 5 GB/T 93 ZnNi
Spring washer

7 16 0404-005-05 -5 ] 5 GB/T 97.1 ZnNi
Washer

8 2 853K-0616101A T4
Below box

9 1 E60A3-0612300A VERER i ikas
Right bracket assembly

10 8 0206-000800030-65 VAY; P Yin M8X30 GB/T5783 8.8 ZnNi
Bolt

11 8 0401-008-05 i 8 GB/T 93 ZnNi
Spring washer

12 8 0404-008-05 P E 8 GB/T 97.1 ZnNi
Washer

13 1 853K-0613100A Wy
Balladeur train

14 8 0105-000800016-65 PSS AT S g T M8X 16 GB/T70. 1 8.8 ZnNi
Screw

15 1 853K-0613200 SEALE
Guide rail assembly

16 1 E60A3-0611000A JHE B
Supporting plate of seat

17 4 0211-001000025-65 INF KR M10X 25 GB/T 5789 8.8 7ZnNi
Bolt

18 8 0211-000600012-65 N AR TS M6X 12 GB/T 5789 8.8 ZnNi
Bolt

19 1 853K-0610011 AR
Front exterior plate

20 1 853K-0610014 T 35 AR

Front cover plate

61




£00ro1.00 &ttt CONTROL FRAMEWORK

o=
AR
7

A\ T
- N\

1_4
\/

61,62,63

A
\\
%

~—

\V/
2

e

4
/s
A

5
N

\

i

ARA
u 0

A

N



E60F51. 06#:\H1#) CONTROL MECHANISM

s = FHES 4R e B
NO. | Quantuty Part No. Description Specification Remark
21 1 853K-0602001 Ao s 4
Rubber cushion
22 2 0211-000800016-65 N TS M8X 16 GB/T 5789 8.8 ZnNi
Bolt
23 1 835-0614010A i1
Footplate pedestal
24 1 860E-0613001 RRIBEHS
Rubber footplate
28 1 853K-0602002 GRINER
Rubber cushion
34 20 0404-010-05 R 10 GB/T 97.1 ZnNi
Washer
36 1 853K-0600002B AR
Rubber footplate
37 1 E60A3-0601100A JRAR AR
Bottom plate body
38 4 0206-001600040-84 NSk R M16X40 GB/T 5783 10.9 &
Bolt
39 4 0420-016-55 1= e JE i 16 GB/T 1230 HRC40 ZnNi
Washer
40 4 853K-0600010A TR
Shock absorber
42 16 0206-001000020-84 AViBN:Yis M10X20 GB/T5783 10.9 &k
Bolt
43 2 0501-020012-05 TF 4y 2X12 GB/T 91 ZnNi
Cotter pin
44 2 0404-006-05 S E 6 GB/T 97.1 ZnNi
Washer
45 1 830D-0900002 ks
Rubber mat
46 2 0508-060016-03 %k 6X16 GB/T 882 Zn.D
Pin
47 1 830P-0609100 IS 535 4
Cover plate
48 1 860E-0613001 IR
Rubber footplate
49 1 853K-0602003 Pasy )ik
Rubber cushion
50 1 853K-0602004 S

Rubber cushion

63




£00ro1.00 &ttt CONTROL FRAMEWORK

o=
AR
7

A\ T
- N\

1_4
\/

61,62,63

A
\\
%

~—

\V/
2

e

4
/s
A

5
N

\

i

ARA
u 0

A

N



E60F51. 06#:\H1#) CONTROL MECHANISM

s = FHES 4R e B
NO. | Quantuty Part No. Description Specification Remark
51 1 853K-0610013 TehMfitR
Left exterior plate
52 1 853K-0610012 e iR
Left cover plate
53 1 853K-0616500A AT AL
Safety handle assembly
54 1 E60A3-0616300A Jeiy B4
Left bracket assembly
55 1 853K-0616104B ZeifiR
Left panel
56 1 853K-0601007 e M 45
Sponge
57 1 E60A3-0610001 JEFER
Connecting Plate
58 1 853K-0601011 A7 AR
Right Cover plate Weldment
59 1 853K-0601020 e s R
Left cover plate Weldment
60 1 853K-0616001 filih G
Tect Switch
61 1 T0414-01021 2005470 P DT04-2P
2 core socket
62 1 T0414-01022 2581
2 core lock
63 2 T0414-09116 164di%T
16 pin
64 4 853K-0616402 AR S
Safety lock cover
65 4 0206-000800020-65 AYiBN Y M8X 20 GB/T 5783 8.8 ZnNi
Bolt
66 2 860-0600004 HEAR
Pressing plate
67 4 0401-010-05 T B 10 GB/T 93 ZnNi

Spring washer

65




£00ro1.00 &ttt CONTROL FRAMEWORK

o=
AR
7

A\ T
- N\

1_4
\/

61,62,63

A
\\
%

~—

\V/
2

e

4
/s
A

5
N

\

i

ARA
u 0

A

N



E60F01.08=AR SR AIR CONDITIONING SYSTEM ASSEMBLY

r5 #HE FE 2K Kk H/E
NO.[Quantuty Part No. Description Specification Remark
1 1 E60A3-0801500 P 2%
Control
2 4 10110-000400012-65 |+l fL SLug4T M4X12 GB/T 818 8.8 ZnNi
Screw
3 1 |E60A3-0801600 TP LR
Air—condition cable
4 1 E60A3-0801100 TR S
Air-condition box assembly
5 7 |0404-006-05 P 6 GB/T 97.1 ZnNi
Washer
6 7 |0401-006-05 L 5 6 GB/T 93 ZnNi
Spring washer
7 7 0306-060-45 LIS G RE M6 GB/T6170 8 ZnNi
Nut
8 16 [0211-000800016-65 | Ny 2 HIMEH: M8X 16 GB/T 5789  |8.8 ZnNi
Bolt
9 1 [885J-0801002 HEK A
Drainpipe
10 3 860Q-1205011 =3
Pipe clamp
11 10 |0211-001000025-65 |/~ fAik 4 HME M10X25 GB/T 5789 8.8 ZnNi
Bolt
12 1 |E60A3-0800002 T2 4
Front seal sponge
13 2 [839A-1205004 o
pipe clamp
14 1 |853L-0800001 WG KA
Water pipe
15 1 |853L-0801010 T A R R
Desiccator exit pipe
16 1 853K-0801410 T
Desiccator
17 1 |870Q-0811401 T S 4
Desiccator Plate
18 1 |870Q-0811401 R
Bracket
19 2 [T0416-060006 ER XJR-10-CLIP
Locator card
20 2 [T0416-060001 240 XJR-7
Cable Clip

67




£00r01.08 =RA4E& AIR—CONDITION SYSTEM

3
21
4
5 6 !
8
23 2 "
By /“4'7 gl 7
paren I
5 o 7
19,20 : >

A

S

68



E60F01.08=AR SR AIR CONDITIONING SYSTEM ASSEMBLY

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

5

0206-000600030-65

E60A3-0801030

0206-000800030-65

0401-008-05

0404-008-05

E60A3-0800040A

E60A3-0801200

E60A3-0800050

E60A3-0800001

E60A3-0801300

E60A3-0800003

E60A3-0801040

853D-1285003

E60A3-0801020

839B-0800001

1002-024-03

870P-0811500

E60A3-0801700

1001-025-90

VAV By Y

Bolt

A B
Vent—pipe assembly
VAV By Y

Bolt

Al

Spring washer
A

Washer

Tk SO
Condenser bracket
VTR S K
Condenser assembly
RS FICE
Condenser bracket
A

Sealing sponge
JEG LK
Compressor assembly
Ji B A

Rear seal sponge
Ry §=95354
Inspiration pipe assembly
(EP.3

Pipe clamp
7Tk A R
Desiccator exit pipe
7K

Water pipe

XU 22 A B

Hoop

K%

Tensioning Wheel
I AipLEe R

Compressor Harness

(1. f5h

i
Hoop

M6X30 GB/T 5783

M8X30 GB/T 5783

8 GB/T 93

8 GB/T 97. 1

d24 Q672

d25 JB/T 8870

8.8 ZnNi

8.8 ZnNi

ZnNi

ZnNi

/n.D

69




£00r01.08 =RA4E& AIR—CONDITION SYSTEM

3
21
4
5 6 !
8
23 2 "
By /“4'7 gl 7
paren I
5 o 7
19,20 : >

A

S

70



839A01.10.1 B Z M X i1 OVERLAY ASSEMBLY 1

PSSl #E ZHES SR G HE
NO. | Quantuty Part No. Description Specification Remark

1 25 10206-001000020-65 (/N Ff Sk h24e M10x20 GB/T 5783 8.8 ZnNi
Bolt

2 23 ]0403-010-05 K H 10 GB/T 96.1 ZnNi
Washer

3 1 |839A-1003100B PN R
Right cover

4 1 |839A-1003300 A1 I
Right screen

5 9 0403-006-05 K 6 GB/T 96.1 ZnNi
Washer

6 9 0306-060-45 1S AR RE M6 GB/T 6170 8 ZnNi
Nut

7 1 853K-1007100A AR o
Protegulum

8 1 853K-1007002 BB S
Rubber seal strip

9 2 0404-010-05 S P 10 GB/T 97.1 ZnNi
Washer

11 2 T0814-030003 T R
Rubber tile

12 2 0306-100-45 IRt L S, M10 GB/T 6170 8 ZnNi
Nut

13 1 853K-1000030 BTN
Lock buckle

14 6 0403-008-05 K JE] 8 GB/T 96.1 ZnNi
Washer

15 4 (0306-080-45 EEVAViil i M8 GB/T 6170 8 ZnNi
Nut

16 1 853K-1000003A i
Lock buckle

17 1 853K-1000040 PaRR
Guard

18 1 839A-1008100C A HEZY
Frame

19 2 0403-012-05 K 12 GB/T 96.1 ZnNi
Washer

20 2 0206-001200030-45 |/~ f Sk Ig 4 M12x30 GB/T 5783 |8.8 ZnNi
Bolt

21 1 853K-1000005A Y
Support

71




039A01.10.1 E&#E&T OVERLAY ASSEMBLY 1

20

29

2



839A01.10.1 B Z M X i1 OVERLAY ASSEMBLY 1

e & ZHES SR G HE
NO. | Quantuty Part No. Description Specification Remark
22 2 0501-025024-05 TF 1148 2.5x24 GB/T 91 ZnNi
Cotter pin
23 1 839A-1008001 AR
Connecting plate
24 2 839A-1008200A A 35
Hinge
25 1 839A-1000100A T 35 AL
Front cover
26 1 853K-1000200 il
Cover lock
27 1 839A-1002000B T 55 H A
Top cap
28 4 T0801-020059 BEREHR
Nut
29 2 853L-1000004 B
Plate

73




039A01.10.1 E&#E&T OVERLAY ASSEMBLY 1

20

29

74



839B01.10.1 BE {41 OVERLAY ASSEMBLY 1

F5 #HE FHES P A% &
NO. | Quantuty Part No. Description Specification Remark

1 1 839A-1007100C JGHEZR
Frame

2 4 0403-012-05 KEE 12 GB/T 96.1 ZnNi
Washer

3 4 0206-001200030-65 |/~ ff kgt M12x30 GB/T 5783 |8.8 ZnNi
Bolt

4 8 0403-008-05 K 8 GB/T 96.1 ZnNi
Washer

5 8 0501-025024-05 JF 4 2.5%24 GB/T 91 ZnNi
Cotter pin

6 2 T0813-010027 A= B
Pneumatic support

7 2 839A-1007400 ML Ak
Engie hood hinge

8 44 10403-010-05 K 10 GB/T 96.1 ZnNi
Washer

9 6 0206-001000035-65 |/~ ff kg fe M10x35 GB/T 5783 8.8 ZnNi
Bolt

10 1 839B-1007020 =
Bend plate

11 1 839A-1000004 A 35 S b
Support

12 1 839A-1005400A PLE E e
Engie hood left screen

13 18 10306-050-45 1S g B M5 GB/T 6170 8 ZnNi
Nut

14| 18 [0403-005-05 PNzl 5 GB/T 96.1 ZnNi
Washer

15 1 839B-1005003 2R AR
Sponge

16 29 |[T0812-010001 SR ET
Plastic nail

17 1 853D-1031002 R Pk
Heat insulation material

18 6 0206-000800016-65 |/ ff 3kl 44 MS8x16 GB/T 5783  |8.8 ZnNi
Bolt

19 1 |[853K-1000300 B
Lock

20 1 853K-1000004A ENTAY
Dowed pin

75




1

839B01.10.1 Exfrm1 OVERLAY ASSEMBLY

76



839B01.10.1 BE {41 OVERLAY ASSEMBLY 1

Fs| H&E FHES ZHK g &
NO. | Quantuty Part No. Description Specification Remark
21 1 839A-1005002 VERLY e
Sponge
22 1 839B-1005001 EL AR
Sponge
23 1 839A-1005004A PSS
Rubber seal strip
24 1 839B-1005100B AIRER N
Engie hood
25 1 839A-1005500A HLEE AT JE W
Engie hood Right screen
26 34 10206-001000020-65 (/N Ff Sk h2ifs M10x20 GB/T 5783 |8.8 ZnNi
Bolt
27 1 860Q-1000060 PLE B
Lock buckle
28 1 860Q-1000009 A R
Bale
29 1 860R-1000004 b
Base plate
30 2 810-1500003 MRET
Screw cap
31 2 839A-1000003 T4
Back plate
32 2 0306-100-45 1075 A g ) M10 GB/T 6170 8 ZnNi
Nut
33 1 839A-1000005 b
Base plate
34 2 0206-001000030-65 |/ £ 3k 244 M10x30 GB/T 5783 (8.8 ZnNi
Bolt

(i




1

839B01.10.1 Exfrm1 OVERLAY ASSEMBLY

78



E60F01.10.1 B =44 4 1 OVERLAY ASSEMBLY 1

e & FHES vy i A #IE
NO. | Quantuty Part No. Description Specification Remark
1 1 839B-1009210A A B bR HEAL:
Right block
2 8 0403-010-05 N 10 GB/T 96.1 ZnNi
Washer
3 8 0206-001000020-65 |/ ff k44 M10x20 GB/T 5783 |8.8 ZnNi
Bolt
4 1 839B-1009201A A FRtR R4
Right block Sponge
5 8 T0812-010001 LEy S S
Plastic nail
6 1 839B-1009101 I B AR 48
Left block Sponge
7 1 839B-1009110A L B AR AL
Left block

79




£00r01.10.1 E&#R&T OVERLAY ASSEMBLY 1




850. 11[F#LHL#) SLEWING MACHINE

el H&E EHES P Ak T
NO.| Quantuty Part No. Description Specification Remark
1 20 0204-001600075-94 |/ Sk I2 M16x75 GB/T 5782 |[12.9 ik 5%
Bolt
2 20 0204-001600085-94 |/ Sk W24 M16x85 GB/T 5782 [12.9 ik %
Bolt
3 1 [850-1110000 [t 3 7
Slewing support
4 2 ]0503-160045-03 [ AT 4 16x45 GB/T119.2 Zn.D

Pin

81




800.11 Bl SLEWING MACHINE

82



839B01. 12. 1A HI RS COOLING SYSTEM

Fe #HE ZHES R ik #iE
NO. | Quantuty Part No. Description Specification Remark
1 1 839B-1201013A - RE A
Upper heat-insulation
2 10 [856C-1201004 BRI e
Button
3 8 0206-000800020-65 |/~ k4% M8x20 GB/T 5783 8.8 ZnNi
Nut
4 9 0401-008-05 1S S 8 GB/T93 ZnNi
Spring washer
5 9 0404-008-05 SERAPE 8 GB/T97.1 ZnNi
Washer
6 1 839B-1201600A AR AL
Upper wind separate board
7 1 839B-1201100A AR K
Radiator
8 1 83981201200 IR AL
Left wind separate board
9 1 0206-001000030-65 |/~ k42 M10X30 GB/T 5783|8.8 ZnNi
Bolt
10 3 0401-010-05 LS AR ] 10 GB/T93 ZnNi
Spring washer
11 3 0404-010-05 Nl 10 GB/T97. 1 ZnNi
Washer
12 1 0306-100-45 LIS MR B M10 GB/T6170 8 ZnNi
Nut
13 1 839B-1201015 Pt
Pull staff
14 1 839B-1201017 BESYIINE S
Sealing strip
15 1 885-1201015 L]
sleeve
16 1 0206-001000035-65 |/~ k42 M10X35 GB/T 5783|8.8 ZnNi
Bolt
17 1 839B-1201011 Jr PR AR
Left heat—insulation
18 4 0303-120-45 LRRAE 7S B R B M12 GB/T 889.1 |8 ZnNi
Nut
19 4 0401-012-05 LS AR ] 12 GB/T93 ZnNi
Spring washer
20 4 0404-012-05 Nl 12 GB/T97. 1 ZnNi
Washer

83




859B01.12.1 »#%4% COOLING SYSTEM

84



839B01. 12. 1A HI RS COOLING SYSTEM

P #E ZHES Z R A% #VE
NO. | Quantuty Part No. Description Specification Remark
21 1 839B-1201008 Jr R b
LEFT down heat-insulation
22 2 839B-1201022 Jigg
Cushion
23 4 870E-1201003 =5
sleeve
24 4 0204-001200090-65 |/~ ff1 3k i 4% M12x90 GB/T 5782 (8.8 ZnNi
Bolt
25 1 839B-1201014 (53
clip
26 1 839B-1201006 B IRE
Rubber jacket
27 1 839B-1201002A K
Lower water pipe
28 4 1002-045-03 XU 22 X I Fik d48 Q672 /n.D
Hoop
29 1 839B-1201019 XU A A
Upper Fender
30 1 839B-1201007 DGRk
Down heat—insulation
31 1 839B-1201001 KA
Upper water pipe
32 1 839B-1201012A A b A
Right heat—insulation
33 1 860]J-1251100 !
Bracket
34 1 0306-080-45 LIRS IR B M8 GB/T 6170 8 7ZnNi
Nut
35 1 0206-000800025-65 |7~ Sk g e M8X25 GB/T5783 |8.8 ZnNi
Bolt
36 1 860J-1251001 VA G
Balancing container
37 1 839B-1201018 EEIYIE S
Sealing strip
38 1 839B-1201300 A bR
Right wind separate board
39 1 0206-001000020-65 |/~ Sk g ke M10X 20 GB/T 5783|8.8 ZnNi
Bolt
40 1 839B-1201021 XU 4 A

Lower Fender

85




859B01.12.1 »#%4% COOLING SYSTEM

86



839B01. 12. 21 S RSAIR INLET SYSTEM

e & THES Z R A% #IE
NO. | Quantuty Part No. Description Specification Remark
1 1 0306-080-45 Epaviil - ih M8 GB/T6170 8 ZnNi

Nut
2 6 0401-008-05 45 B 8 GB/T93 ZnNi
Spring washer
3 6 0404-008-05 P-4 8 GB/T97. 1 ZnNi
Washer
4 1 0206-000800040-65 |\ Jig4e M8 X 40 GB/T5783 8.8 ZnNi
Bolt
5 1 839-1292002 JE
Rear air-inlet hose
6 3 830H-1202003 TR R il
T-Hoop
7 1 830H-1202007 TR R il
T-Hoop
8 1 870Q-1202200 Yeh R TR E LS
Electrical Indicator
9 1 830H-1202101 RSk
Threaded joint
10 1 839B-1202200 b/ 3595
Air filter assembly
11 5 0206-000800020-65 [N A ki M8 X 20 GB/T5783 8.8 ZnNi
Bolt
12 1 860R-1202005 (=P
Pipe clamp
13 1 839B-1202001 B
Front air—inlet hose
14 2 0206-000800025-65 [N fA ke M8 X 25 GB/T5783 8.8 ZnNi
Bolt
15 1 839-1292200 B
Bracket
16 1 830T-1211100 ISR
Bracket
17 1 830H-1202110 FPE
Main filter element
18 1 830H-1202120 AR

Safety filter element

87




#AA4 AIR INLET SYSTEM

859801.12.2

88



839B01.12. 33 1H#:H R G THROTTLE CONTROL SYSTEM

e #iE FHES B A% #IE
NO. Puantut Part No. Description Specification Remark
1 2 10206-001000020-65 N SRR M10X20 GB/T 5783 8. 8ZnNi
Bolt

2 2 |0401-010-05 i 3 A 10 GB/T 93 ZnNi
Spring washer

3 2 10404-010-05 SR 10 GB/T 97.1 ZnNi
Washer

4 2 |858B-1200002 P
Pipe clip

5 2 |839B-1203002 eSS
Rubber sleeve

6 1 |0306-100-45 IEEAVEL: S5 M10 GB/T 6170 8ZnNi
Nut

7 1 [839B-1203001 S
Bracket

8 1 |839B-1203003 IR S
Bracket

9 2 [0404-006-05 SR 6 GB/T 97.1 ZnNi
Washer

10 2 |0401-006-05 i 5 A ] 6 GB/T 93 ZnNi
Spring washer

11 2 [0206-000600016-65 AViES: i M6X 16 GB/T 5783 8. 8ZnNi
Bolt

89




859B801.12.5  #l&4x% THROTTLE CONTROL SYSTEM

D,
“‘\i

WITRAE B \\

(EZRZk)

90



839B. 12. 4 X A4t EXHAUST SYSTEM

Fe| & FHES B A% #IE
NO. |Quantuty Part No. Description Specification Remark
1 6 0206-000800025-65 |/~ kIgHe M8 X 25 GB/T5783 8.8 Zn.Ni
Bolt

2 10 |0401-008-05 S 20 ] 8 GB/T93 Zn. Ni
Spring washer

3 10 [0404-008-05 P-4 8 GB/T97. 1 Zn. Ni
Washer

4 1 839B-1204200 A
Exhaust Connect pipe

5 4 0206-000800035-84 [/~ ff1 kgt M8 X 35 GB/T5783 10.9 kg%
Bolt

6 1 608A-1204001 VELiiE Zn. Ni
Packing

7 8 0306-080-45 Eilhay il SR M8 GB/T6170 8 Zn.Ni
Nut

8 1 839B-1204100A T FE 3 S
Muffler

9 2 839B-1204002 [it] 5 i
Cirque hoop

10 1 839B-1204001A EPE SO Y
Muffler heat—insulation sheath

11 1 839B-1204300A TH P RSB
Muffler support

12 2 0403-008-05 K 8 GB/T96. 1 Zn. Ni
Washer

13 2 0210-001202025-84 [/~ ff1 ki@t MI2X1.25X25 GB/T 5{10.9 & 7%
Bolt

14 2 0401-010-05 S 20 ] 10 GB/T93 Zn. Ni
Spring washer

15 2 0404-010-05 P-4 10 GB/T97. 1 Zn. Ni
Washer

16 2 006-001000030-84 AYiBY: 1o M10X 30 GB/T5783 10.9 A%
Bolt

17 2 0401-012-05 5 B 12 GB/T93 Zn. Ni
Spring washer

18 2 0404-012-05 P2 12 GB/T97. 1 Zn. Ni
Washer

91




359B01.12.4 #4544 EXHAUST SYSTEM

92



E60F01.12.5 #RMIZFRS FUEL SYSTEM
e BE FHES ZR g &I
NO. | Quantuty Part No. Description Specification Remark
1 1 870Q-1205003 THAR o B
Lock cover
2 1 870Q-1205004 JEM AL
Strainer
3 1 E60A3-1205100A ASTHFERES
Fuel tank
4 8 0206-001000030-65 AViiDS Y M10X 30 GB/T 5783 8.8 ZnNi
Bolt
5 13 0401-010-05 S 10 GB/T93 ZnNi
Spring washer
6 13 0404-010-05 12 10 GB/T97. 1 ZnNi
Washer
7 4 1001-012-90 W i d12 JB/T8870
Hoop
8 1 T1004-030003 i
Fuel pipe
9 1 T1004-030071 LITMINES
Fuel pipe
10 10 1001-016-90 /%13 d20 JB/T 8870
Hoop
11 1 839B-1205002 B
Rubber jacket
12 2 853D-1285003 P
Hose hoop
13 o 0206-001000020-65 AViBY: is M10X20 GB/T 5783 8.8 ZnNi
Bolt
14 1 860Q-1205011 (P
Hose hoop
15 1 860A-9540012 BIRE
Rubber jacket
16 4 0404-012-05 1 12 GB/T97. 1 ZnNi
Washer
17 4 0401-012-05 L AR 12 GB/T93 ZnNi
Spring washer
18 1 839B-1205400A ik S
Tee joint
19 1 839B-1205500 SIS A8
Bracket
20 1 870F-1225005 HKE
Drain pipe

93




L60F01.12.0 #wA4 FUEL SYSTEM

A (x4

N

33 2526

94



E60F01.12.5 #RMIZFRS FUEL SYSTEM
e BE FHES ZR g &k
NO. | Quantuty Part No. Description Specification Remark
21 3 839B-1205004 N IRAIES
Sponge jacket
22 1 850-1205300 S PR
Assy. fuel filter
23 1 T1004-010019 LITMIINES
Fuel pipe
24 2 0206-000800025-65 AViiDS Y M8 X 25 GB/T 5783 8.8 ZnNi
Bolt
25 3 0401-008-05 S 8 GB/T 93 ZnNi
Spring washer
26 3 0404-008-05 12 8 GB/T 97.1 ZnNi
Washer
27 1 T1004-030015 LITMINES
Fuel pipe
28 1 T1004-030072 i
Fuel pipe
29 1 T1004-010007 LITMINES
Fuel pipe
30 2 860R-1205001 EPR
Hose hoop
31 1 T1004-030020 i
Fuel pipe
32 1 850H-1204001 e
Plummer
33 1 0204-000800080-65 AViBY: is M8 X80 GB/T 5782 8.8 ZnNi
Bolt
34 2 0206-001200025-84 AViPS Yin M12X 25 GB/T 5783 10.9 &w¥
Bolt
35 2 820-8500001 Bz
Bolt
36 8 0416-014-00 21 o B ] 14 BS/A14.7X21X1.5 IS0
seal
37 2 839-1205001 s
F.o joint
38 1 860Q-1205300 JE 4L
Assy. covver
39 1 0602-011800265-30 OTEAG B % a4 Pl 118X 2. 65 NBR-90 GB/T 3452. 1
O-ring
40 1 860-1205600 TR I
F.0 drain

95




L60F01.12.0 #wA4 FUEL SYSTEM

A (x4

N

33 2526

96



E60F01.12.5 #RMIZFRS FUEL SYSTEM
e BE FHES ZR g &k
NO. | Quantuty Part No. Description Specification Remark
41 1 860-1205005 B 2
Rubber ring
42 2 0206-001200035-84 AVIiPS . Yis M12X 35 GB/T 5783 10.9 k%
Bolt

97




L60F01.12.0 #wA4 FUEL SYSTEM

A (x4

N

33 2526

98



839B01. 12. 63} J7%in i RZEPOWER OUTPUT SYSTEM

P #E FHES B b3 B/
NO. |Quantuty Part No. Description Specification Remark
1 1 839-1296100 Il o
Connector
2 6 0404-008-05 -2 8 GB/T97. 1 ZnNi
Washer
3 6 0206-000800016-84 [/~ fiI ki ke M8X 16 GB/T5783 10.9 &Ew?
Bolt
4 1 839B-1206001A RIS
Connecting disc
) 6 0404-010-05 -2 ] 10 GB/T97. 1 ZnNi
Washer
6 6 0401-010-05 T E ] 10 GB/T93 ZnNi
Spring washer
7 6 0206-001000025-65 N Sk A M10X25 GB/T5783 8.8 ZnNi
Bolt

99




859B01.12.6 st 24POWER OUTPUT SYSTEM

100



E60F01.12.7:8 B & 4 (G& FIE60F01#1%!) SUSPENSION SYSTEM (APPLY TOEG60F01 TYPE

FFa| #& ZHES R ik #F

NO. |Quantuty Part No. Description Specification Remark

1 4 10204-001200120-84  [/5ffskizse: M12X 120 GB/T5782 10.9 k%
Bolt

2 14 10404-012-05 - E ] 12 GB/T 97.1 ZnNi
Washer

3 4 839-1297500 FRA R
Protection Cup

4 4 828-1206001 TR
Shock absorber

5 1 839-1297200 SRS
Front support-LF

6 4 819-1207400 N yalfie 2
Lower shock absorber

7 6 0210-001202035-84  [/NFfISkiRAE MI2X1.25%X35 GB/T574 10.9 ik7e %
Bolt

8 6 10401-012-05 T ] 12 GB/T93 ZnNi
Spring washer

9 4 0303-120-45 LAY ERATE 7N A B R R B M12 GB/T889. 1 8 ZnNi
Nut

10 4 830H-1201012 [
Washer

11 1 839B-1207300 JeJa s B
Rear support—-LH

12 4 0210-001403035-84  [/NFI kIR M14X1.5X35 GB/T578¢ 10.9 k7%
Bolt

13 4 0401-014-05 S PE 14 GB/T 93 ZnNi
Spring washer

14 4 0404-014-05 - E ] 14 GB/T 97.1 ZnNi
Washer

15 1 839B-1207200 A I S
Rear support—RH

16 1 E60A3-1207100 T B
Front support—RF

17 1 0210-001002030-65 [/~ Ak iAE MI0X1.25X30 GB/T574 8 ZnNi
Bolt

18 1 0401-010-05 S E ] 10 GB/T93 ZnNi
Spring washer

19 1 0404-010-05 7 H 10 GB/T97. 1 ZnNi
Washer

101



£00r01.12.7 &E&% SUSPENSION SYSTEM

102



839B01.12.8 X ZhHl A FENGINE SPARE PART

FFe| #HE FHES HFR ks #1

NO. | Quantuty Part No. Description Specification Remark

1 1 839B-1208100 seul K shbl KUBOTA V2403-M-DI-E3B
Diesel Enging

2 1 835-1213011 Bl ug s HH164-3243-0
Lubricating oil filter

3 1 839-1298002A IR e
Fan Pilot spacer

4 1 839-1298001 0
Fan

5 4 0404-006-05 A 6 GB/T97.1 ZnNi
Washer

6 4 0204-000600070-84 AYi PN ¥ M6X 70 GB/T5783 10.9 £ %
Bolt

7 1 835-1213040 MoK B A CHHLE) 16311-43352
Fuel water separator

8 1 835-1213021 S g 16631-4356-0
fuel filter

9 1 835-1213020 ORI S B (BHLK) 10011-4301-3
Assy. fuel filter

10 1 835-1213001 LB ik S 17123-6301-6
Starting motor

11 1 839-1298003 AL A UL B 19279-64014
Alternator

12 1 839B-1208001 HAEk Fhikk SEN9-06
Connection

13 1 853K-1208001 ¥ SIS
valve

103



89B01.12.8 katlat ENGING SPARE PART

‘it MO s % ( g
Wieew” VXX v

N S
,

104



E60F01.12.97 A K45 L R S AIR-CONDITIONED COMPRESSOR SYSTEM

Fe B8 THES ZFR ik #
NO. [Quantuty Part No. Description Specification Remark
1 4 0204-000800090-84 AV P 1o M8X 90 GB/T 5782 10.9 &%
Bolt
2 7 0401-008-05 TR ] 8 GB/T93 ZnNi
Spring washer
3 6 0404-008-05 -2 8 GB/T97. 1 ZnNi
Washer
4 1 828C-1208003 U B At
Belt
5 1 E60A3-1209100 S s Y
Bracket
6 1 E60A3-1209001 R
Guard Plate
7 3 0206-000800020-65 AV P 1 M8X 20 GB/T5783 8.8 ZnNi
Bolt
8 1 0403-008-05 KA 8 GB/T 96.1 ZnNi
Washer

105




£00r01.12.92REENAZAIR—CONDITIONED COMPRESSOR SYSTEM

106



E60F51.13.1 4 A %3 M B ELECTRICAL ASSEMBLY FOR PLATFORM

e & ZHES R ik #iE
NO. | Quantuty Part No. Description Specification Remark
1 2 0306-050-45 1S IR M5 GB/T6170 8 ZnNi
Nut
2 4 0403-006-05 KH 6 GB/T 96.1 ZnNi
Washer
3 1 853K-1311230A HL T R e 2k
Switch Link wire
4 1 853K-1311201 HL S I G IRy 5
Main switch protective cover
5 9 0211-000800016-65 |7~ Fk =% g4 M8X 16 GB/T 5789 8.8 ZnNi
Bolt
6 6 0211-000800025-65 |7~ Fk =% [T HZ 4 M8 X 25 GB/T 5789 8.8 ZnNi
Bolt
7 1 T0401-01113 LR PSOISS 12v
Main switch
8 1 T0703-010007 SRR PSR AR
Main switch label
9 6 0401-005-05 i F ] 5 GB/T93 ZnNi
Spring washer
10 2 0110-000500020-65 |7 ik S M2 4T M5X 20 GB/T818 8.8 ZnNi
Screw
11 1 853K-1311220 LY I O 22 e 48
Main switch bracket
12 33 [0211-001000016-65 |/ Ffyk 4 HiMEAR M10X 16 GB/T 5789 8.8 ZnNi
Bolt
13 1 853K-1311240 = IR
Grounding wire for battery
14 1 T0401-020002 SRZILER SIS
Main switch
15 1 853L-1311600 - TARKT 22 ik
Work lamp assembly
16 1 T0414-01021 2t 3 DT04-2P
Socket
17 1 T0414-01022 2.5V W-2P
Latch fitting
18 1 T0414-09114 1434t
Contact pin
19 5 T0416-06006 DT4x ) 2 i
DT fixing plate
20 1 T0405-02112 TAELT 12V
Work lamp

107




PLATFORM

1211 413
apio . Ab13 A1 10 413 8819
919 \ gp1g \ 219 J 4919

8410 o " 413
MR NNt o g "IN N\ T ;
\ SK] N\ LN ~ V x \‘_ "’} N = - 3 v T,
u‘ = i ‘,4 \j,\n \ ’A\ X~ I
AA 3 =) ! oSy .
2] /'/l *

®lb

¥ &¥1

304212 3943123938 12 394412 45
LA AL
\) »
¥/ 0

108



E60F51.13.1 4 A %3 M B ELECTRICAL ASSEMBLY FOR PLATFORM

e & ZHES R ik #iE
NO. | Quantuty Part No. Description Specification Remark
21 1 853K-1311620 TARNT LB
Lamp bracket
22 1 853K-1311610 SRS
Lamp cover bracket
23 2 0404-010-05 T 10 GB/T97. 1 ZnNi
Washer
24 2 0401-010-05 if 3 H ] 10 GB/T93
Spring washer
25 2 0206-001000016-65 | /NF1 kI M10X 16 GB/T 5783 8.8 ZnNi
Bolt
26 1 T0416-02102 LI A 12V
Electrical Horn
27 1 T0416-06105 LS9/ TN E) DT04-2PJ0
Diode
28 1 E60A5-1311100 TR
Main wiring harness
29 1 T0406-11111 VRS 12V
Syringe
30 2 0211-000600012-65 [/~ Fk =% g4 M6X 12 GB/T 5789 8.8 ZnNi
Bolt
31 2 T0416-06104 SR/ TN E)
Diode
32 2 0105-000500050-65 | A7 A [k S 4T M5X50 GB/T 70.1 8.8 ZnNi
Screw
33 1 T0402-030003 PEM % 45 7 2%
PEM 2 place fuse
34 2 0110-000400025-65 |7 ik S B 4T M4X 25 GB/T 818 8.8 ZnNi
Screw
35 2 0401-004-05 if 3 F ] 4 GB/T 93 ZnNi
Spring washer
36 2 0404-004-05 ST 4 GB/T 97.1 ZnNi
Washer
37 1 T0404-01312 gk ds 12V
Relay
38 5 T0416-060003 ESEl XJR-13
Cable clip
39 21 |T0416-060006 ELL R XJR-10-CLIP
Securing clip
40 1 853L-1311310 Ik FL A8 2R

Relay bracket

109




PLATFORM

1211 413
apio . Ab13 A1 10 413 8819
919 \ gp1g \ 219 J 4919

8410 o " 413
MR NNt o g "IN N\ T ;
\ SK] N\ LN ~ V x \‘_ "’} N = - 3 v T,
u‘ = i ‘,4 \j,\n \ ’A\ X~ I
AA 3 =) ! oSy .
2] /'/l *

®lb

¥ &¥1

304212 3943123938 12 394412 45
LA AL
\) »
¥/ 0

110



PLATFORM

1211 413
apio . Ab13 A1 10 413 8819
919 \ gp1g \ 219 J 4919

8410 o " 413
MR NNt o g "IN N\ T ;
\ SK] N\ LN ~ V x \‘_ "’} N = - 3 v T,
u‘ = i ‘,4 \j,\n \ ’A\ X~ I
AA 3 =) ! oSy .
2] /'/l *

®lb

¥ &¥1

304212 3943123938 12 394412 45
LA AL
\) »
¥/ 0

112



839B01.13.3 KWL HESZE R E ELECTRICAL ASSEMBLY FOR ENGINE

e & ZHES R ik #iE

NO. | Quantuty Part No. Description Specification Remark

1 4 |T0416-060009 L 4. 8X 200
Cable ties

2 2 |T0416-060001 1| XJR-17
Cable clip

3 3 T0416-060006 ENL R
Securing clip

4 1 830D-1300500 RANHERZ
Grounding wire

5 2 [0209-001202020-65 [N ks MI2X1.25X20 GB/T 578§ 8.8 7nNi
Bolt

6 2 0401-012-05 if 3 T ] 12 GB/T 93 ZnNi
Spring washer

7 2 0404-012-05 T 12 GB/T 97.1 ZnNi
Washer

8 1 0404-010-05 ST 10 GB/T97. 1 ZnNi
Washer

9 1 |0401-010-05 L3 10 GB/T93 ZnNi
Spring washer

10 1 0206-001000020-65 VAV Py Y M10X 20 GB/T 5783 8.8 ZnNi
Bolt

11 1 0206-000600012-65 [/~ ff Skigie M6X 12 GB/T 5783 8.8 ZnNi
Bolt

12 1 0401-006-05 i 6 GB/T 93 ZnNi
Spring washer

13 1 0403-006-05 il 6 GB/T 96.1 ZnNi
Washer

14 2 0211-000800016-65 |/~ FAik % i lZse M8X 16 GB/T 5789 8.8 ZnNi
Bolt

15 2 T0416-06006 DT4x ) 2 i
DT fixing plate

16 1 T0411-11208 i AL A 3/8 NPTF
Temperature sensor

17 1 T0411-03101 AR LRE 1/8 NPTF
Pressure sensor

18 1 853D-1326001A HEk
Square joint

19 1 T0416-060003 24 XJR-13
Cable clip

20 1 853D-1285003 P
Pipe clamp

113




899B01.15.5 sameagzkia tLECIRICAL ASSEMBLY FOR ENGINE

1
1
1 e
B4
FSO solenoid

I,
!'C) o N,,.,\

(D l‘? ‘l -
- Y (A DXt ( 01 jq \g
-lm LM -rv A =

3
g 2
N 910 !
14
15
16 17 18

Alternator B0k
Starter
k3 4

Main Wiring Harness

114



E60F01.13.4 & Hith 23 B BATTERY ASSEMBLY

e & ZHES R ik #iE
NO. | Quantuty Part No. Description Specification Remark
1 1 853K-1314020 E MRy &2
Anode wire
2 1 889-1303310 F5 LIS T 2
Battery fuse assembly
3 1 T0416-01301 R 4 25
Insulator cap
4 1 T0402-05202 125A%5 Wi 2%
125A fuse
5 1 T0416-01201 5 LA W 2%
Battery fuse seat
6 1 T0416-01101 LMD S
Connection nip for battery
7 1 T0413-02106 i 6-QW-120T
Battery
8 2 835-1302003 fit] 7 AT
Battery rubber plate
9 2 0306-080-45 1S IR B M8 GB/T 6170 8 ZnNi
Nut
10 2 0401-008-05 if 3 F ] 8 GB/T 93 ZnNi
Spring washer
11 2 0404-008-05 ST 8 GB/T 97.1 ZnNi
Washer
12 1 853K-1314030 E L RNl 424
Cathode wire
13 1 835-1302002 fit] 7 i
Board
14
15
16
17
18
19
20

115




to0F01.15.4 #erEREABATIERY ASSEMBLY

R Fies ek 3
4
3
2 © X D)

116



E60F51.13.5 Z I = 15 %3 ¥ B ELECTRICAL ASSEMBLY FOR CAB

e & ZHES R ik #iE
NO. | Quantuty Part No. Description Specification Remark
1 1 T0406-021001 Y 51 4 12V
Wiper
2 1 E50A2-1315130 L EVIE TN
Cab lamp wiring harness
3 3 T0405-011003 LED TAEAT
LED lamp
4 1 T0408-01111 RURH S 12V
Cigarette lighter
5 1 T0416-160001 RURH S 75 12V
Cigarette lighter cover
6 1 E60A5-1315200 TR R BFETS5T15
Switch assembly Including NO. 7715
7 2 T0401-03301 32 B AE S
Side Single Frame
8 7 T0401-03302 o [ FRLHE Y
Middle Single Frame
9 2 [r0401-03237 TAESTIF R
Work lamp Switch
10 1 T0401-030015 Ja TAEXTIF R
Rear work lamp switch
11 1 T0401-030002 RSCLRIPISS
Wiper switch
12 1 T0401-03230 RERIRE SIS
Washing switch
13 1 T0401-030016 L VNSPIPS
Caution light switch
14 1 T0401-03231 AT BT R
Stepped Switch
15 2 T0401-03303 TR
Cover board
16 1 T0409-01420 WeEHL 12V
Radio
17 14 |0110-000500012-65 [+ 7-Hli i S HB4T M5X 12 GB/T 818 8.8 ZnNi
Screw
18 14 |0401-005-05 i F ] 5 GB/T 93 ZnNi
Spring washer
19 4 0403-005-05 KH P 5 GB/T 96.1 ZnNi
Washer
20 1 T0409-020001 WeE LR
Antenna

117




t00F0T.15.0 ZREeA%ZKEK Ll ECIRICAL ASSEMBLY FOR CAB

35344

N
£

21817

118



E60F51.13.5 Z I = 15 %3 ¥ B ELECTRICAL ASSEMBLY FOR CAB

e & ZHES R ik #iE

NO. | Quantuty Part No. Description Specification Remark

21 1 T0405-04211 BORAT 12V
Caution light

22 2 0211-001000025-65 |7~ Fk =% [T HZ 4 M10X 25 GB/T 5789 8.8 ZnNi
Bolt

23 1 T0416-04002 LV NSFZ S
Caution light bracket

24 2 0401-010-05 if 3 H ] 10 GB/T 93 ZnNi
Spring washer

25 2 0404-010-05 ST 10 GB/T 97.1 ZnNi
Washer

26 2 0306-100-45 1S IR B M10 GB/T 6170 8 ZnNi
Nut

27 16 |0110-000400012-65 [+ F-Hi#if S HB4T M4X 12 GB/T 818 8.8 ZnNi
Screw

28 2 T0409-06203 75 2 i
Speaker cover

29 2 T0409-15101 7Nk
Speaker

30 1 T0405-13211 AT 12V
Cab lamp

31 4 T0404-02111 I8 FH 4% s 12V
Relay

32 10 [0404-005-05 ST 5 GB/T 97.1 ZnNi
Washer

33 4 0306-060-45 1S IR B M6 GB/T 6170 8 ZnNi
Nut

34 8 0401-006-05 if 3 F ] 6 GB/T 93 ZnNi
Spring washer

35 8 0404-006-05 ST 6 GB/T 97.1 ZnNi
Washer

36 1 830U01-1315301 LHER
Bracket

37 1 830U01-1315200 | DU B4 T A B 57528741
Fuse assembly Including NO. 28741

38 1 E18A1-1312110 | DY i s W 8 e TR
Fuse wiring

39 1 830U01-1315201 | DU A5 W 8 R
Fuse sign

40 10 [T0402-02103 10A FRES BX2011C-10A
10A Fuse

119




t00F0T.15.0 ZREeA%ZKEK Ll ECIRICAL ASSEMBLY FOR CAB

35344

N
£

21817

120



E60F51.13.5 Z I = 15 %3 ¥ B ELECTRICAL ASSEMBLY FOR CAB

e & ZHES R ik #iE
NO. | Quantuty Part No. Description Specification Remark
41 2 T0402-02105 20A RIS BX2011C-20A
20A Fuse
42 1 E60A3-1315010 IR g K FLFE 7543746
Controller assembly Including NO. 43746
43 1 T0412-020006 PAER RGeS WJDJYLYC035CD-10
Controller
44 1 E60A3-1315011 IR et 1
Controller bracket [
45 4 0110-000600012-65 |7 fif M2 4T M6X 12 GB/T 818 8.8 ZnNi
Screw
46 1 E60A3-1315012 ESE I
Controller bracket II
47 1 853L-1315110A R 2R

Cab wiring harness

121




t00F0T.15.0 ZREeA%ZKEK Ll ECIRICAL ASSEMBLY FOR CAB

35344

N
£

21817

122



E60F51.13.6 #4058 R %3 B ELECTRICAL ASSEMBLY FOR CONTROL BOX

e & ZHES R ik #iE
NO. | Quantuty Part No. Description Specification Remark
1 1 T0401-04401 AT EHRE R
Start key switch
2 1 810H-1300101 BN I bR
Scutcheon
3 1 E60A3-1316100 RO HE 2 2 1 AFET 54711
Existing harness assembly Including NO. 4" 11
4 4 0206-000800016-65 |/ F1 kI M8X 16 GB/T 5783 8.8 ZnNi
Bolt
5 4 0401-008-05 if 3 F ] 8 GB/T 93 ZnNi
Spring washer
6 4 10404-008-05 TR 8 GB/T 97.1 ZnNi
Washer
7 4 T0416-06006 DT4x ) 2 i
DT fixing plate
8 2 0211-001000016-65 |7~ Fk =% [Hig 4 M10X 16 GB/T 5789 8.8 ZnNi
Bolt
9 1 853K-1316110 ik AR
Patch plate
10 1 T0416-060005 1| XJR-22
Cable clip
11 1 T0416-060006 RV XJR-10-CLIP
Securing clip
12 2 0211-000500012-65 |7~ Fk =2 [Hig 4 M5X 12 GB/T 5789 8.8 ZnNi
Bolt
13 2 853K-1316001 IR 7ak
Preventer plate
14 1 810-1506005 B %
Rubber strip
15 4 |T0416-060008 L 3.6X 150
Cable ties
16
17
18
19
20

123




£00F01.15.0 BYAwR%ZKEKELECTRICAL ASSEMBLY FOR CONTROL BOX

|
Horn Button
B #44 s
Deflection Button Q

Rotation Buttonv N

124



E60F51.13.7 38 T R %% & . ELECTRICAL ASSEMBLY FOR BOOM LAMP

e & ZHES R ik #iE
NO. | Quantuty Part No. Description Specification Remark
1 7 0211-000600012-65 |7~ Fk =% g4 M6X 12 GB/T 5789 8.8 ZnNi
Bolt
2 7 860Q-1203001 P
Pipe clamp
3 1 860J-1303800 IR
Boom lamp harness
4 1 0211-001000025-65 |7~ Fk =2 g4 M10X 25 GB/T 5789 8.8 ZnNi
Bolt
5 1 T0416-06006 DT4x ) 22
DT fixing plate
6 1 T0405-011003 LED TAEAT 12V
LED Lamp
7 1 E150A1-1310101 LEDX] 32 48
Lamp bracket
8 1 0306-100-45 1S IR M10 GB/T 6170 8 ZnNi
Nut
9 1 0206-001200030-65  |/NFkIZ ke M12X 30 GB/T 5783 8.8 ZnNi
Bolt
10 1 0401-012-05 if 3 F ] 12 GB/T93 ZnNi
Spring washer
11 1 0404-012-05 ST 12 GB/T97. 1 ZnNi
Washer
12 5 T0416-060008 L 3.6X150
Cable ties
13 1 T0416-060006 RV XJR-10-CLIP
Securing clip
14 1 T0416-060001 ESEl XJR-7
Cable clip
15
16
17
18
19
20

125




to0ro1.138. /7 ke A%kER tLECIRICAL ASSEMBLY FOR BOOM LAMP

126



E60F01.13.8 48 S %3 MR ELECTRICAL ASSEMBLY FOR TANK

FEl #HE ZHES AR A% £iE

NO. | Quantuty Part No. Description Specification Remark

1 5 0211-000500012-65 |/~ fA¥E 2 S M5X 12 GB/T 5789 8.8 ZnNi
Bolt

2 1 T0411-15214 WAL dS
Level Sensor

3 7 0211-001000016-65 |/~ ffE 2 IS MLOX 16 GB/T 5789 8.8 ZnNi
Bolt

4 4 T0416-06006 DT 4@ 22 35
DT fixing plate

5 3 T0416-060006 ENFR XJR-10-CLIP
Securing clip

6 1 T0416-060001 21 XJR-7
Cable clip

7 1 T0416-060008 EiMite
Cable clip

8 1 T0411-11207 WAL R 07120°C
Templiture Sensor

9 1 0416-014-00 2H A st
Combinatory washer

10 2 T0416-060002 21 XJR-10
Cable clip

11 2 T0416-06104 A DT04-2P]
Diode

12

13

14

15

16

17

18

19

20

127




£60r01.15.8 wdeakkkm ELECTRICAL ASSEMBLY FOR FUEL TANK

128



£60F01.13.12 #4BELECTRICAL SYSTEM WIRING DIAGRAM

8 IHIH) ﬁﬂ
t=nd bR ]a .
% 15

\
i L[ P70 i, (0] () i) )
ml_\‘e;' a0
=

“o—rof
xeelp 1| xefe] 21 Xe04| 2 1| Xetdo
Tapee [Tapm [ o] xme AB406 XBACS f 1570
i(ﬁ XBA04 XB40L
"
) =

- RN —TO £¥R

== B IR
v 08 Owe | |[(#

2

VIl
VY

™~

| — ]
(bl

2

—
!

0
53 w/k

17 V&
40 /&
4 4/n
l
l
00 %
143 %/
00 %
141 ¥/%
0x
33 ¥k
0%
99 ¥4
=&
=
=t

110

12 [xete
ﬂm 142 ¥4 Owsae | AMEHERE
]'I | 3 Wi ——Eg x4 | 1G .M‘l-
‘ 160 ®/#+——C1 Pe
T T 7> X700 1 & O B
'ﬁIfﬁI\ﬁ ﬂiﬁ\ FIfN - #50 —Fﬂgm E% )%eun_ l?lg://g o Y808 | B+ @
— = Z(?l |ﬁIfF)‘I?F§E| IEIMHF*| |I7?Kﬁﬂ‘* | :]13113 ://: ;2 2 1143(1; ://: fﬁ%ﬁ )ﬁ’xsm?g 35: ] _ 140 ¥/5—C x5 [ AERRE |
X901 X902 X903 X904 X905 X906 E5 = o 19 b —
ey 23 1 231 23 1 — 88 4/8 bl |6 88 &b Fx[ 5035 8 — : 61&/!——(1 | [
2 e E el - - ——w=
— ¢ L LT 1413 W I
% % Ll sess sssssess R v | o= —fwe—1 O EZIS Ve ' —— S e[t
ol o B b - 35 53; ':r% %';Z 58 B5o —160 &8 ——11 | |1l 160 #/&
wmoom oo ss TTTT T 7T 177 175 4/ ——cl2| |{2m—t—1T5 t/t — e, . S,
N I ] 0 P P EWARL L= 2 || 25200 wra—]
gy ——<2| |2 8 ¥/ - C
L nwe —<3| |3 15 &/
] Wk ——<4| |4 7 ¥/t —
& \i 7] TR 8| = a —<0 G (b
B wx ——<1| |7 28 i/t -
| P 1 558 —a e —cf| | 8=——wui 08 ——0m | ohy § | unannns
- ik Eief = HE =i T w—om
— C 200 &/% O xBa13
o e I | N o R = s . o | g
X307 X506 X505 X517 2X§161 123X.;jlgs : an141 X513 2XglEl Xoll anlﬂl | i t N m(l X;"; Lt w2 >— 1 ¥ 8 48 Ot PEM=BHd %
R S R St Eedlica] = i —oms |2
X209 — 6 b/k C 3 b /R v L)
e - W= -r-u .uu 20T I A g "l"'l' _%813‘/& <§f 4 101 &% 6 b/x —<1]
et shafor s S b T 80 m s e
L LD T T T IO I (1T T i wn Tch| | g= i ma 4 w/s ——Om1 1o
— 10 ——<9| | Y= 65 &b O a2
m 9 | |10 v
"y 140 #6 ——cit | |11 12 ¥/t e < ] I T b [
00 ¥ | | 0 £ =l
29 ¥/& — <1
me W [T —16 we — 0 | e
%% W Loy | 131 Bt — T
I [ R ) e — -
7] & 3Ix— 08 — 0¥ add
ﬁ | ek | ] pmry
X508 X520 X523 X524 X521 X522 B 86 e—I131 ®E —
@@ %A 189244§F$$!3!5!9§76 816 BANM 2293 @ TT iﬂ»gé X204 g;— 40 g/i — o
S, eTR % I —46 /& — % m_—@ iy
&y SR RF_ s SSese SRRESISe 5T iﬁii‘ﬁz‘s s = 0 o] S
:3322 MY TS o oo §§m6¢8§§§§§§§@8§ EEEE%%Q% E; Qo 86| 2 —175 w/h — 89 /%
ij u[u LTI T LT 17 sl (=108 [T TTTTTTTTTT | P (]
17— 7C /% — 3% N e Nl el W 93 &/¥
I_ BR , VWD _WRAWR X <5 wi—[cp "M | XARRATR
2 2 T 68 W4 XL — WSTL_JOTJ[2 T
Hﬁ 7 3
e BT A L
2 >—138 #k 13 7| (127956789001 ¥ § 3 ryyr
X201 X202 1 [ 860J-1303800 LLLED
2 | 853L—1315110A | ##38X
| TmN | 3 [ E60AS-1311100 | =4k
129 4 [ E50A2-1315130 | #BEAAX




E60A3. 28. 12 I35 CAB

Fe #H&E EHEE % i ik #iE

NO. | Quantuty Part No. Description Specification Remark

1 1 853K-0707001 (IR 2]
Glass

2 1 853K-0701000 e AR
Cab main body

3 2 860E-0700110 JEER RN
Rearview mirror

4 7 0306-060-45 1S IR B M6 GB/T 6170 8 ZnNi
Nut

5 1 853K-0705400 WA A1
Netlike plate

6 2 0404-010-05 STk 10 GB/T 97.1 ZnNi
Washer

7 2 0308-100-45 VAV iRL L SN M10 GB/T 6172.1 8 ZnNi
Nut

8 2 898-0700010 FRIBE e
Rubber place

9 1 853K-0705012 S A F g4
Sponge

10 15 853K-0705027 IERRET
Plastic fastener

11 1 853K-0707003 Je AN 5
Glass

12 1 853K-0705011 S AT T4
Sponge

13 1 853K-0707002 Ji B
Glass

14 1 E60A3-0705001 P E ST
Fire extinguisher support

15 2 0110-000500020-65 |+ Al SkUZ4T M5X 20 GB/T 818 8.8 ZnNi
Screw

16 1 853K-0707004 T 3
Glass

17 4 0401-006-05 if 3 T ] 6 GB/T 93 ZnNi
Spring washer

18 4 0206-000600016-65 |/~ £ Sk igfs M6X 16 GB/T 5783 8.8 ZnNi
Bolt

19 1 853K-0705802 KE
Water pipe

20 2 0306-040-45 1S IR B M4 GB/T 6170 8 ZnNi
Nut

130




£00A5.238.1 %% CAB

>

ﬂmh.\\ ~ ”

\) /\ > , L\
X\ ,./,_w . 4 |
NS 77 ﬂs
&/
\ X JRNLL L, \. B —
/\J\.\Q\N\\BLB \ 2z

I,

N

131



E60A3. 28. 12 I35 CAB

Fe #H&E BHEE % i ik #iE
NO. | Quantuty Part No. Description Specification Remark
21 1 853K-0705002 ¥ ) 22 R AR
Wiper blade mounting plate
22 3 0110-000400012-65 |+ FAli%k SkUZ4T M4X 12 GB/T 818 8.8 ZnNi
Screw
23 1 860E-0700021 W5 7K M
Water jet
24 2 853K-0705025 (e 2L pred A
Front and lower glass side fixed seat
25 2 0112-000600016-65 |+l 84T M6X16 GB/T 819. 2 8.8 ZnNi
cross recessed countersunk head screws
26 5 0404-006-05 R 6 GB/T 97.1 ZnNi
Washer
27 1 853K-0705001 (IR S
Rubber strip
28 2 853K-0705024 BT PA 3B e ] B
Front and lower glass bottom fixed block
29 2 853K-0705060 T
Handle assembly
30 1 853K-0705007 NELT
In arm rest
31 1 830H-0700012 T A= e
Lifesaving hammer
32 1 853K-0705005 EREVER
Rear upper Damping mat
33 1 853K-0705006 ERNLVEE
Rear lower Damping mat
34 1 853K-0705018 ERRENES S
Rear upper damping block
35 1 853K-0705017 IERNENESS
Rear lower damping block
36 1 853K-0705003 A5 Wi BH B 28
Right front Damping mat
37 1 853K-0705004 45 Ja BH g 2
Right rear Damping mat
38 2 0211-000800016-65 |7~ ff¥E =2 [HIMEAL M8X 16 GB/T 5789 8.8 ZnNi
Bolt
39 2 0117-000480016-65 |+ FHfifi Sk FH BOIg4ET ST4.8X16 GB/T 845  [8.8 ZnNi
Screw

132




£00A5.238.1 %% CAB

>

ﬂmh.\\ ~ ”

\) /\ > , L\
X\ ,./,_w . 4 |
NS 77 ﬂs
&/
\ X JRNLL L, \. B —
/\J\.\Q\N\\BLB \ 2z

I,

N

133



853K. 28. 22 =[] CAD DOOR

5| #E BHEE % i ik #iE

NO. | Quantuty Part No. Description Specification Remark

1 1 853K-0703400 WEESNIES
Rubber strip

2 1 853K-0708100 WE595"
Lock assembly

3 1 853K-0703100 WEXZN
Door frame

4 1 853K-0703007 RRE
Glass

5 1 853K-0703303 [l 5 T
Glass

6 1 853K-0703314 CRNES
Rubber strip

7 1 853K-0703308 T
Glass

8 1 853K-0703315 [CENAE S
Rubber strip

9 1 853K-0703309 e 5%
Rubber strip

10 1 853K-0703322 NS
Rubber strip

11 1 853K-0703324 Ji e 4%
Rubber strip

12 1 853K-0703312 A
Mounting block

13 1 853K-0703323 NS
Rubber strip

14 1 853K-0703321 AR 4%
Rubber strip

15 2 0110-000400012-65 || Al #L S 4B4T M4X12 GB/T 818 | 8.8 ZnNi
Screw

16 1 853K-0703313 A
Mounting block

17 1 853K-0703305 g A
Grating

18 3 0110-000600012-65 |-}l fit SL W4T M6X 12 GB/T 818 8.8 ZnNi
Screw

19 1 853K-0703301 B
Locking plate

20 1 853K-0703310 Tl MEZH A

Window frame assembly

134




803K.28.2 #%%11 CAB DOOR

135



853K. 28. 22 =[] CAD DOOR

5| #E BHEE % i ik #iE
NO. | Quantuty Part No. Description Specification Remark
21 1 T0809-010002 Sl
Locking knob
22 1 853K-0703311 (N
Mat
23 1 860E-0703003 5l B 41
Locking knob
24 1 853K-0703304 5 78
Glass
25 2 853K-0703307 Jhe
Rubber cushion
26 1 853K-0703002 Je 5
Rubber cover
27 2 0312-080-45 INFOE L SR M8 GB/T 6177.1 8 ZnNi
Nut
28 1 810S-0700015 BRAL T
Stop block I
29 9 0112-000600016-65 |+ F-FyT k24T M6X16 GB/T 819.| 8.8 ZnNi
Screw
30 1 853K-0708200 SN B I B
Lock assembly
31 14 0404-008-05 P 8 GB/T 97.1 ZnNi
Washer
32 4 0401-008-05 5L R ] 8 GB/T 93 ZnNi
Spring washer
33 14 0206—-000800025-65 |/~ ffi Sk g4 M8X 25 GB/T 5783 8.8 ZnNi
Bolt
34 2 853K-0702000 RS EAER LT
Door hinge assembly
35 1 810S-0700016 BRA TT
Stop block II
36 1 853K-0703000 WERGE

Cab door assembly

136




803K.28.2 #%%11 CAB DOOR

137



853K. 28. 3 B3 EHH 4+ CAB

MOVEING WINDOW COMPONENT

Fes | HE FHES % i A% £iE
NO. | Quantuty Part No. Description Specification Remark
1 1 853K-0707116 HE
Below frame
2 1 853K-0707119 P B IR %
Rubber strip
3 1 853K-0707113 HITAE
Front frame
4 2 0110-000400025-65 AR SR M4 X 25 GB/T 818 8.8 ZnNi
Screw
5 1 853K-0707120 B2 A
Locking knob assembly
6 1 853K-0707112 VEE (VAL R L]
Glass
7 1 853K-0707101 VENCE &
Glass
8 1 853K-0707102 [y
Trough
9 1 853K-0707118 (R
Mat
10 1 853K-0707117 i A0
Grating
11 1 853K-0707111 T
Glass
12 1 853K-0707114 HE
Upper frame
13 1 853K-0707115 JEHE
Back frame
14 1 853K-0707110 VEE(ZOAC
Right sliding window
15 1 853K-0707100 A 0 B 3 4 A

Right glass assembly

138




80IK.28.5 #ak4tt CAB MOVEING WINDOW COMPONENT

139



853K. 28.4 #H%: % CAB OVERTURN WINDOW COMPONENT

P9 #H&E BHEE % i ik #iE
NO. | Quantuty Part No. Description Specification Remark
1 1 853K-0705300 ST 2 K
Balancer assembly
2 1 853K-0704300 Jri s
Left sliding assembly
3 4 0211-000600012-65  |/NAIVA TR M6X 12 GB/T 5789 8.8 ZnNi
Bolt
4 1 853K-0704203 VR eI
Right sliding assembly
o 4 0211-001000016-65  |/NAIVEA TR M10X16 GB/T 5789 8.8 ZnNi
Bolt
6 1 885-0700170 T T 2o B
Lock
7 1 853K-0704100 A T Ak
Overturn window frame
8 4 853K-0704003 B
Idler wheel
9 2 853K-0704006 N
Bottom buffer pad
10 1 853K-0704002 (RTINS
Rubber strip
11 1 853K-0704001 Tl v
Glass
12 2 853K-0704005 [IE3L1E
Front buffer pad
13 1 885-0700160 Tl A B
Lock
14 2 853K-0704004 J
Back buffer pad
15 1 853K-0708300 Tl B
Lock assembly
16 1 853K-0704000 e i 24

Overturn window assembly

140




8o5K.28.4 @#% CAB OVERTURN WINDOW COMPONENT

141



E60A3.28.5 NS INNER

PLATE SUBASSEMBLY

e B8 ZHES % i Pt #iE
NO. | Quantuty Part No. Description Specification Remark
1 50 0117-000480022-63  |+FHli%E Sk H Big4T ST4.8X22 GB/T845 (8.8 Zn.D
Bolt
2 41 |853K-2812090 Bl
plastic cap
3 1 853K-2812026 Jr AR
Left uper plate
4 1 853K-2812025 VI %
Adhesive tape
o 1 853K-2812028 1 R
Left lower plate
6 1 853K-2812029 M
Platen sheathed
7 1 853K-2812027 K]
Access door
8 1 853K-2812031 LY
A card
9 1 853K-2812013 oyl
Air—-condition cover
10 1 853K-2812009 V=TT
Plank
11 3 0110-000500012-63 | 17 M # Sk iRAT
Bolt
12 3 0401-005-05 A 5 GB/T 93 ZnNi
Spring washer
13 3 0404-004-05 P E 5 GB/T 97.1 ZnNi
Washer
14 1 853K-2812047 Ze 11T A i
Left door interior trim panel
15 7 853K-2812060 IEHNAT
Plastic hook
16 1 853K-2812032 I 1B i
Door lock cover plate
17 1 853K-2812001 IEGE: ]
Dominate box
18 1 E60A3-2812500 ORI B
Transition duct
19 1 853K-2812005 A
Offside all round
20 1 853K-2812003 1R

Meter protection cover

142




£60AS.28.0 whikA INNER PLATE SUBASSEMBLY

%/
\ \ SIS ’ \.«W\AM///

%

)/

Z
N\
L)
= W/ -
S =/
/ IS .\\
N/ &y e {
@ NEL Ly
) &I
2
\
/
) \
N )
" Sm o =)
\
\Y
/,
'/




E60A3.28.5 NS INNER

PLATE SUBASSEMBLY

Fe HE FHES % i A% £iE
NO. | Quantuty Part No. Description Specification Remark
21 1 853K-2812048 A AR
Right window front panel
22 1 853K-2812023 WEUE
Ripple pipe
23 1 853K-2812016 Y4
Adhesive tape
24 6 0110-000400012-65 | T HEAL LIRAT M4 X 12 GB/T 818
Bolt
25 6 0306-040-45 1S IR B M4 GB/T 6170
Nut
26 6 0401-004-05 15 R 4 GB/T 93 ZnNi
Spring washer
27 6 0404-004-05 ST E] 4 GB/T 97.1 ZnNi
Washer
28 1 898-0708110 JE AR L
Ashtray
29 1 853K-2812033 Y M4
Adhesive tape
30 1 853K-2812035 TouA
Roof's
31 1 853K-2812034 NG
Horn cover
32 2 853K-2812017 it
Lock catch
33 1 853K-2812014 THHM®
Toolbox cover
34 1 853K-2812024 Je )G SEE
Left rear stand column
35 1 853K-2812008 A5 SLAE
Right rear stand column
36 1 853K-2812018 i3
Adhesive tape
37 1 853K-2812007 T HH
Toolbox
38 20 [853K-2812038 4R
M4 circlip
39 1 853K-2812080 e G=ZINIL
Radio panel
40 1 853K-2812019 WEUE

Ripple pipe

144




£60AS.28.0 whikA INNER PLATE SUBASSEMBLY

%/
\ \ SIS ’ \.«W\AM///

%

)/

Z
N\
L)
= W/ -
S =/
/ IS .\\
N/ &y e {
@ NEL Ly
) &I
2
\
/
) \
N )
" Sm o =)
\
\Y
/,
'/




E60A3.28.5 Ak INNER PLATE SUBASSEMBLY

e B& ZHES % i g #iE
NO. | Quantuty Part No. Description Specification Remark
41 1 853K-2812036 AR T 9% IR

Rocker switch panel
42 1 853K-2812004 Fahh @R
Manual operation Cover plate
43 1 853K-2812021 WEE
Ripple pipe
44 1 853K-2812070 W S
Net component
45 6 1001-070-90 W4 d70 JB/T 8870
Hoop
46 o 830H-0706006 KA
Air outlet
41 6 0117-000350013-63 | FR#E K F BURET ST3.5X 13 GB/T 845
Bolt
48 3 853K-2812015 JITERIA
Air outlet
49 4 853K-2812002 M5 3
M5 circlip

146




£60AS.28.0 whikA INNER PLATE SUBASSEMBLY

%/
\ \ SIS ’ \.«W\AM///

%

)/

Z
N\
L)
= W/ -
S =/
/ IS .\\
N/ &y e {
@ NEL Ly
) &I
2
\
/
) \
N )
" Sm o =)
\
\Y
/,
'/






